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1 032.066 1P.T.O. SHAFT G. 6 C.LT. 2100 NM

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

3Pag.Diavel 630 Multiwrap

1 032.067 1P.T.O. SHAFT G.C. 8 C.LT. 2100 NM

2 040.171 2WHEEL 600/55-22,5 10 HOLES 16PR TL16.00

3 51000010 1COMPL. ASSY PICKING UP E FEEDING CUT

4 51000019 1COMPL. ASSY CROP GUARD WITH ROLLER

5 51000030 1COMPL. ASSY LONG DRAW BAR

6 51000020 1COMPL. ASSY PICK-UP WHEEL RIGHT

6 51000044 1COMPL. ASSY FIXED PICK-UP RIGHT WHEEL

7 51000021 1COMPL. ASSY PICK-UP WHEEL LEFT

7 51000045 1COMPL. ASSY FIXED PICK-UP LEFT WHEEL

8 51004010 1COMPL. ASSY FRONT FRAME

9 51004011 1COMPL. ASSY REAR DOOR

10 51004012 1COMPL. ASSY FRONT-LOWER FRAME CONNECTION

11 51004013 1COMPL. ASSY REAR DOOR CYLINDERS

12 51004020 1COMPL. ASSY TRANSMISSION CHAINS

13 51004024 1COMPL. ASSY HYDR. PICK-UP BOTTOM KNIVES

14 51004030 1COMPL. ASSY LUBRICATION SYSTEM

15 51004031 1COMPL. ASSY GREASING AUTOMATIC SYSTEM DX

15 51004034 1COMPL. ASSY GREASING SYST. FRONT MAN. DX

16 51004032 1COMPL. ASSY GREASING AUTOMATIC SYSTEM SX

16 51004035 1COMPL. ASSY GREASING SYST. FRONT MAN. SX

17 51004033 1COMPL. ASSY REAR DOOR GREASING AUT. SYST

17 51004036 1COMPL. ASSY GREASING SYST. REAR DOOR MAN

18 51004050 1COMPL. ASSY FRONT COVER PLATES

19 51004055 1COMPL. ASSY UPPER COVER PLATE

20 51005000 1COMPL. ASSY NET BINDER

21 51005010 1COMPL. ASSY NET COIL

22 51005050 1COMPL. ASSY TWINE BINDER

23 51005052 1COMPL. ASSY TWINE BOX

24 51006010 1COMPL. ASSY PICK-UP PROTECTION

25 51006011 1COMPL. ASSY PICK-UP PROTECT. SIDES PARTS

26 51006014 1COMPL. ASSY FRAME

27 51006016 1COMPL. ASSY REAR DOOR HYDRAULIC SYSTEM

28 51006017 1COMPL. ASSY OVERCENTER SATELLITE VALVE

29 51006020 1COMPL. ASSY LOWER COVER PLATES

30 51006024 1COMPL. ASSY REAR DOOR COVER PLATES

31 51006026 1COMPL. ASSY FENDERS

32 51006030 1COMPL. ASSY BRACKETS

33 51006060 1COMPL. ASSY CONTROL UNIT M630

34 85113810 1WRAPPER B995VR165
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1 020.127 2SCREW TE M 10X70 8.8 ISO 4014 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

5Pag.Cod. 51000010 Collection and feeding CUT

2 020.152 4SCREW TE M 12X30 8.8 5739 ZB

3 020.596 2SCREW TTQST M 10X70 4.6 5731 ZB

4 021.112 4SELF-LOCKING NUT M10 7473 ZB

5 021.113 4SELF-LOCKING NUT M12 7473 ZB

6 023.085 2FLAT WASHER M24=25X44X4 6592 ZB

7 024.249 4COVER D. 6,3X40 ZB 1336

8 028.305 2RING "PS" 25X36X1,5 DIN 988

9 028.337 2RING "PS" 28X40X1 DIN988

10 052.430 2MU-B P252820 BUSH

11 51000011 1COMPL. ASSY PICK-UP

12 51000012 1COMPL. ASSY KNIVES FRAME

13 51000013 1COMPL. ASSY LOWER FRAME

14 51000014 1COMPL. ASSY ROTOR CUT

15 51000040 2COMPL. ASSY PICK-UP CYLINDER

16 51000101 2TRAY

17 51000530 2WELD ASSY TRAY HINGES

18 51000846 1WELD ASSY SCRAPER CUT
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1 020.051 2SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

7Pag.Cod. 51000011 Pick-up

2 020.098 4SCREW TE M 10X16 8.8 5739 ZB

3 020.100 6SCREW TE M 10X20 8.8 5739 ZB

4 020.105 2SCREW TE M 10X45 8.8 5737 ZB

5 020.106 2SCREW TE M 10X50 8.8 ISO 4014 ZB

6 020.108 4SCREW TE M 10X75 8.8 5737 ZB

7 020.129 2SCREW TE M 10X35 8.8 5737 ZB

8 020.152 4SCREW TE M 12X30 8.8 5739 ZB

9 020.153 6SCREW TE M 12X35 8.8 5739 ZB

10 020.597 2SCREW TTQST M 10X50 4.6 5731 ZB

11 020.601 2SCREW TTQST M 8X25 4.6 5731 ZB

12 020.605 1SCREW TTQST M 10X30 4.6 5731 ZB

13 020.612 1SCREW TTQST M 10X35 4.6 5731 ZB

14 020.965 116SCREW TE M 8X20 8.8 6921 ZB

15 021.112 10SELF-LOCKING NUT M10 7473 ZB

16 021.113 12SELF-LOCKING NUT M12 7473 ZB

17 021.114 4SELF-LOCKING NUT M8 7473 ZB

18 023.023 2TAPER WASHER 8.5X20X3

19 023.027 2FLAT WASHER M10=11X30X2,5 6593 ZB

20 023.030 9FLAT WASHER M10=10,5X20X2 6592 ZB

21 023.180 2WASHER SPEC. M12=12,5X30X4 ZB

22 027.306 2SPLINE 10X8X32 6604/A

23 028.112 2SEEGER RING EXT. D.35 7435/471

24 028.311 4RING TYPE "PS" 35X45X1 DIN988

25 095.062 2CHAIN TIGHTENER

26 343.795 4CHAIN TIGHTENER SPACER

27 50001412 2SLIDING BLOCK UPPER PLATE

28 50001414 2SLIDING BLOCK LOWER PLATE

29 51000022 1COMPL. ASSY PICK-UP SHAFT

30 51000023 4COMPL. ASSY SUPPORT SPRING SHAFT

31 51000024 1COMPL. ASSY RIGHT PICK-UP FLANGE

32 51000025 1COMPL. ASSY LEFT PICK-UP FLANGE

33 51000121 2PICK-UP PINION

34 51000163 1PICK-UP SECURITY CHAIN

35 51000190 27PICK-UP STRIP

36 51000204 2WHEEL ADJUSTING PIN

37 51000206 6CHAIN TENSIONER SPACER

38 51000300 1WELD ASSY PICK-UP FRAME

39 51000310 1WELD ASSY RIGHT PICK-UP COUPLING

40 51000311 1WELD ASSY LEFT PICK-UP COUPLING
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41 51000324 1WELD ASSY RIGHT SIDE PICK-UP

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

9Pag.Cod. 51000011 Pick-up

42 51000325 1WELD ASSY LEFT SIDE PICK-UP

43 51000363 2CHAIN TENSIONER PLATE

44 51000900 1WELD ASSY PICK-UP RIGHT COVER PLATE

45 51000903 1PICK-UP LEFT COVER PLATE

46 53001627 2PIN D.16-25 HOLE 10
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1 020.082 24SCREW TTQST M 6X20 4.6 5731 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

11Pag.Cod. 51000022 Pick-up shaft

2 020.101 8SCREW TE M 10X25 8.8 5739 ZB

3 021.112 8SELF-LOCKING NUT M10 7473 ZB

4 021.115 24SELF-LOCKING NUT M6 7473 ZB

5 51000334 1WELD ASSY PICK-UP SHAFT

6 51000360 24BUSH FASTENING
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1 020.106 1SCREW TE M 10X50 8.8 ISO 4014 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

13Pag.Cod. 51000023 Springholder shaft

2 020.107 14SCREW TE M 10X60 8.8 ISO 4014 ZB

3 021.112 15SELF-LOCKING NUT M10 7473 ZB

4 023.030 15FLAT WASHER M10=10,5X20X2 6592 ZB

5 028.100 1RETAIN RING D15 UNI7435

6 051.090 1BEARING WITH PLATE FLANGE F.2 RAT30

7 051.096 1ROD 2 RIMS SPHERES LR5002-2RS

8 51000170 14PICK-UP TOOTH SPRING

9 51000202 3BUSH PICK-UP D.34

10 51000203 1SPRINGHOLDER SHAFT

11 51000340 1WELD ASSY SHAFT CRANK

12 51000361 14TOOTH FIXING PLATE

13 51000368 14PICK-UP TOOTH INTERNAL PLATE
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1 020.100 1SCREW TE M 10X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

15Pag.Cod. 51000024 Flange Pick-up right

2 020.101 1SCREW TE M 10X25 8.8 5739 ZB

3 020.105 2SCREW TE M 10X45 8.8 5737 ZB

4 020.115 6SCREW TE M 10X40 8.8 5737 ZB

5 021.112 7SELF-LOCKING NUT M10 7473 ZB

6 023.030 2FLAT WASHER M10=10,5X20X2 6592 ZB

7 051.088 1BEARING WITH PLATE FLANGE F.2 RAT 35

8 51000201 2COVER PLATE SPACER H84

9 51000350 1PICK-UP FLANGE

10 51000351 1EXTERNAL CAM

11 51000352 1INTERNAL CAM

12 51000353 1INTERNAL CAM SPACER

13 51000354 1EXTERNAL CAM SPACER

14 51000355 3WASHER D.10-30-6
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MASCAR S.p.A.

S.N. 

Cod. 51000025 Flange Pick-up left

1 

2 

1 

2 

7 

6 5 4 3 



1 020.100 2SCREW TE M 10X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

17Pag.Cod. 51000025 Flange Pick-up left

2 020.102 2SCREW TE M 10X30 8.8 5739 ZB

3 021.112 2SELF-LOCKING NUT M10 7473 ZB

4 023.030 2FLAT WASHER M10=10,5X20X2 6592 ZB

5 051.088 1BEARING WITH PLATE FLANGE F.2 RAT 35

6 51000201 2COVER PLATE SPACER H84

7 51000350 1PICK-UP FLANGE
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MASCAR S.p.A.
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1 023.080 1FLAT WASHER M20=21X37X3 6592 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

19Pag.Cod. 51000040 Cylinder Pick-up

2 024.228 2COVER D. 4X22 ZB 1336

3 024.236 1COVER D. 5X32 ZB 1336

4 51000100 1PICK-UP CYLINDER

5 51000174 1COMPRESSION SPRING 6X60X310

6 51000207 2CYLINDER PIN SPACER

7 51000211 1RETAINER SPRING PIPE

8 51000227 1PICK-UP CYLINDER PIN

9 51000228 1PIN D.16 L=86
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1 020.050 4SCREW TE M 8X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

21Pag.Cod. 51000014 Rotor with cutting system CUT

2 020.263 8SCREW TE M 16X80 8.8 ISO 4014 ZB

3 020.267 1SCREW TE M 16X35 8.8 5739 ZB

4 020.566 3SCREW TCEI M 12X45 8.8 ISO 4762 ZB

5 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

6 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

7 028.333 1RING TYPE "PS" 60X76X2 DIN988

8 051.084 2BEARING WITH CAST IRON FLANGE F.4 RMEY6

9 51000123 1DOUBLE ROTOR RIM

10 51000124 1WELD ASSY ROTOR PIN

11 51000524 2ROTOR SLOT CLOSING

12 51000559 1WELD ASSY ROTOR CUT

13 51000560 2ROTOR SCREEN

14 51001377 1WASHER D.16,5-64-6

15 53002018 1COMPENSATION RING ZB
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1 020.013 30SCREW TE M 6X25 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

23Pag.Cod. 51000012 Knives frame

2 020.052 6SCREW TE M 8X25 8.8 5739 ZB

3 021.114 6SELF-LOCKING NUT M8 7473 ZB

4 021.115 30SELF-LOCKING NUT M6 7473 ZB

5 023.020 2FLAT WASHER M8=8,4X16X1,6 6592 ZB

6 052.186 19MU-B P222520 BUSH

7 076.444 2INDUCTIVE SENSOR M12X51 NO CONN.

8 51000028 1COMPL. ASSY LEVER KNIVES HOOKING

9 51000102 1KNIVES CYLINDER

10 51000102 1KNIVES CYLINDER

11 51000191 15HYDRAULIC KNIFE

12 51000220 1BLADES HOOKING SHAFT

13 51000221 1ROCKER ARMS FULCRUM SHAFT

14 51000223 15ROCKER ARM PIN

15 51000266 1ROCKER ARMS SPACER

16 51000278 2WELD ASSY PIN D.20 L=98

17 51000282 2WELD ASSY PIN D.16 L50

18 51000446 1WELD ASSY KNIVES FRAME

19 51000460 1WELD ASSY RIGHT KNIVES BAR

20 51000461 1WELD ASSY LEFT KNIVES BAR

21 51000481 2STOPPER PLATE FOR D22 PIN

22 51000484 15WELD ASSY KNIFE ROCKER ARM
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MASCAR S.p.A.
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Cod. 51000028 Knives block lever
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1 020.505 1SCREW TCEI M 6X40 8.8 5931 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

25Pag.Cod. 51000028 Knives block lever

2 020.528 1SCREW TCEI M 8X50 8.8 5931 ZB

3 021.114 1SELF-LOCKING NUT M8 7473 ZB

4 021.115 1SELF-LOCKING NUT M6 7473 ZB

5 023.017 1FLAT WASHER M8=9X24X2 6593 ZB

6 023.101 1FLAT WASHER M30=31X56X4 6592 ZB

7 055.110 1COMPRESS. SPRING 3X23X30 ZBD

8 095.069 1HANDLE MPV 41X111 D25X6

9 51000226 1PIN D.8-16 L=28

10 51000470 1WELD ASSY BLADES HOOKING LEVER

11 51000480 1BLADES HOOKING LOCK
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MASCAR S.p.A.

S.N. 

Cod. 51000047 Knives holder
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1 020.051 2SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

27Pag.Cod. 51000047 Knives holder

2 020.067 1SCREW TE M 8X100 8.8 5737 ZB

3 021.114 1SELF-LOCKING NUT M8 7473 ZB

4 022.250 2S-FORM CONNECTION D. 3,5 ZB

5 023.017 3FLAT WASHER M8=9X24X2 6593 ZB

6 024.016 1PIN LOCK DIN 11023 ø 4.5

7 51000161 1CROP GUARD LOCK CHAIN

8 51000195 15FALSE KNIFE

9 51000294 1SPACER D.8-16 L84

10 51000732 1WELD ASSY KNIVES SUPPORT
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MASCAR S.p.A.

S.N. 

Cod. 51000013 Lower frame
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1 020.108 2SCREW TE M 10X75 8.8 5737 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

29Pag.Cod. 51000013 Lower frame

2 020.601 3SCREW TTQST M 8X25 4.6 5731 ZB

3 021.114 3SELF-LOCKING NUT M8 7473 ZB

4 023.020 3FLAT WASHER M8=8,4X16X1,6 6592 ZB

5 095.062 1CHAIN TIGHTENER

6 343.795 2CHAIN TIGHTENER SPACER

7 50001412 1SLIDING BLOCK UPPER PLATE

8 50001414 1SLIDING BLOCK LOWER PLATE

9 51000016 1COMPL. ASSY AUGER RIGHT

10 51000017 1COMPL. ASSY AUGER LEFT

11 51000490 1WELD ASSY LOWER FRAME

12 51000525 2AUGER SCRAPER

13 51001025 1COMPL. ASSY RETURN SHAFT

14 51001028 1COMPL. ASSY RIGHT CHAIN TENSIONER
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1 020.011 8SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

31Pag.Cod. 51004012 Connection frame

2 020.052 3SCREW TE M 8X25 8.8 5739 ZB

3 020.101 1SCREW TE M 10X25 8.8 5739 ZB

4 020.102 10SCREW TE M 10X30 8.8 5739 ZB

5 020.605 8SCREW TTQST M 10X30 4.6 5731 ZB

6 020.612 4SCREW TTQST M 10X35 4.6 5731 ZB

7 021.112 23SELF-LOCKING NUT M10 7473 ZB

8 021.114 3SELF-LOCKING NUT M8 7473 ZB

9 023.006 8FLAT WASHER M6= 6,6X24X2   6593 ZB

10 023.027 10FLAT WASHER M10=11X30X2,5 6593 ZB

11 023.030 18FLAT WASHER M10=10,5X20X2 6592 ZB

12 076.444 1INDUCTIVE SENSOR M12X51 NO CONN.

13 51000526 2LOWER FRAME XL

14 51000527 1SENSOR FIXING BRACKET

15 51000765 1RUBBER FOR SCRAPER

16 51000840 1WELD ASSY REMOVABLE PROFILE

17 51004831 1REAR DOOR TUBES BRACKET SX

18 51005821 1BRACKET CHAIN COVER PLATE
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MASCAR S.p.A.

S.N. 

Cod. 51000016 Auger right
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1 020.601 6SCREW TTQST M 8X25 4.6 5731 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

33Pag.Cod. 51000016 Auger right

2 021.114 6SELF-LOCKING NUT M8 7473 ZB

3 027.200 1GROOVE-AND TONGUE JOINT 8X7X30 6604/A

4 028.110 1SEEGER RING EXT. D. 30 7435/471

5 028.322 2RING TYPE "PS" 30X42X1 DIN988

6* 050.003 1BEARING 6007-2RS

7 050.103 1BEARING 30X62X13 6206-2RS1

8 51000119 1DOUBLE RIM AUGER RIGHT

9 51000362 1PICK-UP HOOKING PLATE

10 51000424 1WELD ASSY AUGER RIGHT

11 51000436 1WELD ASSY AUGER SEAT



34Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000017 Auger left
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1 020.601 6SCREW TTQST M 8X25 4.6 5731 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

35Pag.Cod. 51000017 Auger left

2 021.114 6SELF-LOCKING NUT M8 7473 ZB

3 027.200 1GROOVE-AND TONGUE JOINT 8X7X30 6604/A

4 028.110 1SEEGER RING EXT. D. 30 7435/471

5 028.322 2RING TYPE "PS" 30X42X1 DIN988

6 050.003 1BEARING 6007-2RS

7 050.103 1BEARING 30X62X13 6206-2RS1

8 51000120 1PINION AUGER LEFT

9 51000362 1PICK-UP HOOKING PLATE

10 51000425 1WELD ASSY AUGER LEFT

11 51000436 1WELD ASSY AUGER SEAT
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MASCAR S.p.A.
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Cod. 51001028 Chain tensioner right
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1 020.051 5SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

37Pag.Cod. 51001028 Chain tensioner right

2 020.053 2SCREW TE M 8X30 8.8 ISO 4017 ZB

3 020.601 5SCREW TTQST M 8X25 4.6 5731 ZB

4 021.004 4NUT E 6S M 10 5588 ZB

5 021.114 10SELF-LOCKING NUT M8 7473 ZB

6 023.017 3FLAT WASHER M8=9X24X2 6593 ZB

7 023.020 3FLAT WASHER M8=8,4X16X1,6 6592 ZB

8 023.028 2FLAT WASHER M10=11X40X2,5 6593 ZB

9 023.070 2FLAT WASHER M18 ISO 7089 ZB

10 023.608 1FLAT WASHER 8X23X4 D6340 ZB

11 028.104 3SEEGER RING EXT. D.18 7435/471

12 028.105 1SEEGER RING EXT. D. 20 7435/471

13 028.106 2SEEGER RING EXT. D. 22 UNI 7435

14 028.299 2RING "PS" 22X30X1 DIN988

15 050.007 1BEARING 20X47X14 6204-2RS

16 51000126 1CHAIN TIGHTENER PINION 12B Z=13

17 51000173 2SPRING NEOPRENE DE 40DI 13.5 H 63

18 51000200 1TIGHTENER SLIDING BLOCK

19 51000546 2WELD ASSY TIGHTENER BAR M10

20 51001222 1ROTOR TIGHTENER PIN

21 51001223 1TIGHTENER SHAFT

22 51001239 1PIN D.10-20 L=25

23 51001244 1ROTOR CHAIN SLIDING BLOCK

24 51001336 1WELD ASSY TIGHTENER SUPPORT

25 51001340 1WELD ASSY ROTOR TIGHTENER

26 51001346 1WELD ASSY RETURN TIGHTENER

27 51001353 1ROTOR CHAIN SLIDING BLOCK SUPPORT

28 51001354 1TIGHTENER SUPPORT



38Pag.

MASCAR S.p.A.

S.N. 

Cod. 51001025 Countershaft
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1 020.051 6SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

39Pag.Cod. 51001025 Countershaft

2 020.103 4SCREW TE M 10X35 8.8 5739 ZB

3 021.112 4SELF-LOCKING NUT M10 7473 ZB

4 023.030 4FLAT WASHER M10=10,5X20X2 6592 ZB

5 027.302 2SPLINE 10X8X40 6604/A

6 028.110 1SEEGER RING EXT. D. 30 7435/471

7 028.320 4RING "PS" 30X42X0,5 DIN988

8 051.086 2FLANGE SUPPORT PCJT30-N

9 51000114 1RETURN RIM

10 51000115 1WELD ASSY RETURN PINION

11 51000150 1COMPL. ASSY LIMITER EK32-D30 400NM

12 51000212 1RETURN SHAFT SPACER

13 51000213 1RETURN SHAFT



40Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000019 Crop guard with roll
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1 020.012 4SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

41Pag.Cod. 51000019 Crop guard with roll

2 020.149 1SCREW TE M 12X40 8.8 5739 ZB

3 020.576 2SCREW TTQST M 8X40 4.6 5731 ZB

4 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

5 021.003 2NUT E 6S M 8 5588 ZB

6 021.113 1SELF-LOCKING NUT M12 7473 ZB

7 021.114 6SELF-LOCKING NUT M8 7473 ZB

8 021.115 4SELF-LOCKING NUT M6 7473 ZB

9 022.210 1SNAP-HOOK D7X70

10 022.250 4S-FORM CONNECTION D. 3,5 ZB

11 023.017 2FLAT WASHER M8=9X24X2 6593 ZB

12 023.020 6FLAT WASHER M8=8,4X16X1,6 6592 ZB

13 023.180 2WASHER SPEC. M12=12,5X30X4 ZB

14 024.016 2PIN LOCK DIN 11023 ø 4.5

15 051.101 2BEARING WITH PLATE FLANGE PFL205 ZB

16 061.171 1SHEATH TEXTILE TUBE PROTECTION D.28

17 096.300 2ANTIVIBRANT D.40 H=20 + M8X32

18 51000161 2CROP GUARD LOCK CHAIN

19 51000162 1CROP GUARD CHAIN

20 51000364 2CROP GUARD LOCK

21 51000380 1WELD ASSY CROP GUARD WITH ROLLER

22 51000388 1BRACKET SPRING CROP GUARD RIGHT

23 51000389 1BRACKET SPRING CROP GUARD LEFT

24 51000390 1WELD ASSY CROP GUARD ROLLER

25 54005272 2PIN D.8-20 L=20

26 54008240 2UPSETTING SPRING



42Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000044 Fixed wheel Pick-up right
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1 021.114 1SELF-LOCKING NUT M8 7473 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

43Pag.Cod. 51000044 Fixed wheel Pick-up right

2 022.250 2S-FORM CONNECTION D. 3,5 ZB

3 023.019 1FLAT WASHER M8=9X32X2,5 6593 ZB

4 023.080 1FLAT WASHER M20=21X37X3 6592 ZB

5 024.016 1PIN LOCK DIN 11023 ø 4.5

6 024.236 1COVER D. 5X32 ZB 1336

7 028.255 1SEEGER RING EXT. D. 30 7436 (HEAVY)

8 028.324 1RING TYPE "PS" 30X42X2 DIN 988

9 50001514 1COMPL. ASSY PICK-UP WHEEL

10 51000160 1PICK-UP ROD CHAIN

11 51000367 1FIXING LOCKER ROD

12 51000790 1WELD ASSY WHEEL SUPP. PICK-UP RIGHT

13 51000798 1REGULATION BAR FIXED WHEEL PICK-UP



44Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000045 Fixed wheel Pick-up left
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1 021.114 1SELF-LOCKING NUT M8 7473 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

45Pag.Cod. 51000045 Fixed wheel Pick-up left

2 022.250 2S-FORM CONNECTION D. 3,5 ZB

3 023.019 1FLAT WASHER M8=9X32X2,5 6593 ZB

4 023.080 1FLAT WASHER M20=21X37X3 6592 ZB

5 024.016 1PIN LOCK DIN 11023 ø 4.5

6 024.236 1COVER D. 5X32 ZB 1336

7 028.255 1SEEGER RING EXT. D. 30 7436 (HEAVY)

8 028.324 1RING TYPE "PS" 30X42X2 DIN 988

9 50001514 1COMPL. ASSY PICK-UP WHEEL

10 51000160 1PICK-UP ROD CHAIN

11 51000367 1FIXING LOCKER ROD

12 51000791 1WELD ASSY WHEEL SUPP. PICK-UP LEFT

13 51000798 1REGULATION BAR FIXED WHEEL PICK-UP



46Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000020 Wheel Pick-up right
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1 020.251 2SCREW TE M 16X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

47Pag.Cod. 51000020 Wheel Pick-up right

2 020.259 1SCREW TE M 16X120 8.8 5737 ZB

3 021.114 1SELF-LOCKING NUT M8 7473 ZB

4 021.123 1SELF-LOCKING NUT M14 7473 ZB

5 022.250 2S-FORM CONNECTION D. 3,5 ZB

6 023.019 1FLAT WASHER M8=9X32X2,5 6593 ZB

7 023.045 2FLAT WASHER M16=17X30X3 6592 ZB

8 023.080 1FLAT WASHER M20=21X37X3 6592 ZB

9 023.612 1FLAT WASHER M16=17X45X6 D6340 ZB

10 024.016 1PIN LOCK DIN 11023 ø 4.5

11 024.236 1COVER D. 5X32 ZB 1336

12 028.110 1SEEGER RING EXT. D. 30 7435/471

13 028.324 1RING TYPE "PS" 30X42X2 DIN 988

14 052.420 2BUSHING WITH NECK MU-B 30-34-42-26

15 50001514 1COMPL. ASSY PICK-UP WHEEL

16 51000160 1PICK-UP ROD CHAIN

17 51000208 1WHEEL SHAFT

18 51000366 1PICK-UP REGULATION ROD

19 51000367 1FIXING LOCKER ROD

20 51000400 1WELD ASSY WHEEL-HOLDER TUBE PICKUP RIGHT

21 51000416 1WELD ASSY PICK-UP WHEEL SUPPORT



48Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000021 Wheel Pick-up left
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1 020.251 2SCREW TE M 16X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

49Pag.Cod. 51000021 Wheel Pick-up left

2 020.259 1SCREW TE M 16X120 8.8 5737 ZB

3 021.114 1SELF-LOCKING NUT M8 7473 ZB

4 021.123 1SELF-LOCKING NUT M14 7473 ZB

5 022.250 2S-FORM CONNECTION D. 3,5 ZB

6 023.019 1FLAT WASHER M8=9X32X2,5 6593 ZB

7 023.045 2FLAT WASHER M16=17X30X3 6592 ZB

8 023.080 1FLAT WASHER M20=21X37X3 6592 ZB

9 023.612 1FLAT WASHER M16=17X45X6 D6340 ZB

10 024.016 1PIN LOCK DIN 11023 ø 4.5

11 024.236 1COVER D. 5X32 ZB 1336

12 028.110 1SEEGER RING EXT. D. 30 7435/471

13 028.324 1RING TYPE "PS" 30X42X2 DIN 988

14 052.420 2BUSHING WITH NECK MU-B 30-34-42-26

15 50001514 1COMPL. ASSY PICK-UP WHEEL

16 51000160 1PICK-UP ROD CHAIN

17 51000208 1WHEEL SHAFT

18 51000366 1PICK-UP REGULATION ROD

19 51000367 1FIXING LOCKER ROD

20 51000401 1WELD ASSY WHEEL-HOLDER TUBE PICKUP LEFT

21 51000416 1WELD ASSY PICK-UP WHEEL SUPPORT



50Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006014 Frame
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1 020.012 4SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

51Pag.Cod. 51006014 Frame

2 020.265 6SCREW TE M 16X50 8.8 ISO 4017 ZB

3 020.266 18SCREW TE M 16X45 8.8 ISO 4017 ZB

4 020.352 18SCREW TE M 20X65 8.8 5737 ZB

5 020.403 6SCREW TE M 24X150 8.8 5737 ZB

6 021.115 4SELF-LOCKING NUT M6 7473 ZB

7 021.123 24SELF-LOCKING NUT M14 7473 ZB

8 021.153 18SELF-LOCKING NUT M20 7473 ZB

9 021.157 6SELF-LOCKING NUT M 24 7473 ZB

10 021.237 20WHEEL NUT M22X1,5 DIN74361 B/C

11 023.006 4FLAT WASHER M6= 6,6X24X2   6593 ZB

12 023.045 38FLAT WASHER M16=17X30X3 6592 ZB

13 023.080 36FLAT WASHER M20=21X37X3 6592 ZB

14 023.085 12FLAT WASHER M24=25X44X4 6592 ZB

15 51006100 1WELD ASSY MAIN FRAME RC01

16 51006130 1WELD ASSY SIDE FRAME RC01 RIGHT

17 51006131 1WELD ASSY SIDE FRAME RC01 LEFT

18 51006180 2WELD ASSY FLANGED HUB RC01

19 51006280 1SIDE RUBBER SUPPORT RC01 RIGHT

20 51006281 1SIDE RUBBER SUPPORT RC01 LEFT

21 51006284 1SIDE RUBBER RC01 RIGHT

22 51006285 1SIDE RUBBER RC01 LEFT



52Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006010 Pick-up Protection
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1 020.055 1SCREW TE M 8X40 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

53Pag.Cod. 51006010 Pick-up Protection

2 020.129 1SCREW TE M 10X35 8.8 5737 ZB

3 020.265 6SCREW TE M 16X50 8.8 ISO 4017 ZB

4 020.266 6SCREW TE M 16X45 8.8 ISO 4017 ZB

5 020.602 2SCREW TTQST M 8X30 4.6 5731 ZB

6 021.003 2NUT E 6S M 8 5588 ZB

7 021.004 2NUT E 6S M 10 5588 ZB

8 021.112 4SELF-LOCKING NUT M10 7473 ZB

9 021.114 2SELF-LOCKING NUT M8 7473 ZB

10 021.123 12SELF-LOCKING NUT M14 7473 ZB

11 023.030 4FLAT WASHER M10=10,5X20X2 6592 ZB

12 023.045 12FLAT WASHER M16=17X30X3 6592 ZB

13 056.252 1DRIVE SPRING (4X30X106) ZBD

14 51000231 2U-BOLT M10 (SQUARE 100)

15 51000586 1WELD ASSY PARKING JACK

16 51002580 1PIN D.8-20 L=16

17 51006150 1WELD ASSY PICK-UP PROTECTION RC01

18 51006170 1WELD ASSY LADDER PLATFORM

19 51006176 1WELD ASSY LADDER RC01

20 51006236 1BRACKET FOR DRAW BAR FIXING RC01 RIGHT

21 51006237 1BRACKET FOR DRAW BAR FIXING RC01 LEFT

22 61001428 2PIN DI=8,2 DE=16X24 ZB



54Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006011 Pick-up protection sides parts
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1 020.052 4SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

55Pag.Cod. 51006011 Pick-up protection sides parts

2 021.001 2NUT E 6S M 5 5588 ZB

3 021.114 4SELF-LOCKING NUT M8 7473 ZB

4 023.008 2FLAT WASHER M5= 5.3X10X1 6592 ZB

5 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

6 076.111 2WHITE ROUND REFLECTOR, I A E3 02 52379

7 51006160 2WELD ASSY PICK-UP PROTECTION SIDES PARTS



56Pag.

MASCAR S.p.A.

S.N. 

Cod. 51000030 Long draw bar
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1 020.052 3SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

57Pag.Cod. 51000030 Long draw bar

2 020.082 2SCREW TTQST M 6X20 4.6 5731 ZB

3 020.101 3SCREW TE M 10X25 8.8 5739 ZB

4 020.103 2SCREW TE M 10X35 8.8 5739 ZB

5 020.184 1SCREW TE M 12X200 8.8 ISO 4017 ZB

6 020.385 2SCREW TE M 20X180 8.8 5737 ZB

7 020.401 2SCREW TE M 24X90 8.8 ISO 4014 ZB

8 020.540 1SCREW TCEI M 10X25 8.8 ISO 4762 ZB

9 021.005 3NUT E 6S M 12 5588 ZB

10 021.110 2SELF-LOCKING NUT M 24 7474 ZB

11 021.112 6SELF-LOCKING NUT M10 7473 ZB

12 021.114 3SELF-LOCKING NUT M8 7473 ZB

13 021.115 2SELF-LOCKING NUT M6 7473 ZB

14 021.153 2SELF-LOCKING NUT M20 7473 ZB

15 023.027 1FLAT WASHER M10=11X30X2,5 6593 ZB

16 023.040 1FLAT WASHER M12=13X24X2,5 6592 ZB

17 023.080 4FLAT WASHER M20=21X37X3 6592 ZB

18 023.085 2FLAT WASHER M24=25X44X4 6592 ZB

19 023.770 4TAPER WASHER EL.D.10,2X20X2,7 ZBD

20 51000229 1UPPER PIN DRAW BAR

21 51000230 1LOWER PIN DRAW BAR

22 51000620 2WELD ASSY LONG DRAW BAR

23 51000630 1WELD ASSY LONG TOWING EYE HOMOLOGATED

24 51000640 1WELD ASSY P.T.O. SUPPORT

25 51000830 1WELD ASSY TUBES ARM

26 51000833 1TUBES RACK

27 51000834 1TUBES BACKET ARM

28 51000835 1TUBES ARM REGULATION PLATE

29 51000836 1COUPLING PLATE P.T.O. CHAIN

30 51000837 1SHAFT SUPPORT BLOCK ZB



58Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006026 Fenders
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1 020.025 2SCREW TE M 8X50 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

59Pag.Cod. 51006026 Fenders

2 020.030 2SCREW TE M 8X80 8.8 5739 ZB

3 020.037 2SCREW TE M 8X65 8.8 5739 ZB

4 020.051 10SCREW TE M 8X20 8.8 5739 ZB

5 020.053 6SCREW TE M 8X30 8.8 ISO 4017 ZB

6 020.152 8SCREW TE M 12X30 8.8 5739 ZB

7 020.265 8SCREW TE M 16X50 8.8 ISO 4017 ZB

8 020.601 8SCREW TTQST M 8X25 4.6 5731 ZB

9 021.003 6NUT E 6S M 8 5588 ZB

10 021.113 8SELF-LOCKING NUT M12 7473 ZB

11 021.114 30SELF-LOCKING NUT M8 7473 ZB

12 021.123 8SELF-LOCKING NUT M14 7473 ZB

13 023.020 14FLAT WASHER M8=8,4X16X1,6 6592 ZB

14 023.045 8FLAT WASHER M16=17X30X3 6592 ZB

15 51006027 6COMPL. ASSY TILTING REEL SUPPORT

16 51006200 2WELD ASSY FENDER RC01

17 51006220 2WHEEL ARCH RC01

18 51006222 1WHEEL ARCH CLOSING PLATE RC01 RIGHT

19 51006223 1WHEEL ARCH CLOSING PLATE RC01 LEFT

20 51006230 2REAR SUPPORT FOR FENDER

21 51006231 4FENDER SQUARE PLATE

22 51006232 4FIXING TUBES BRACKET



60Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006027 Tilting reel support
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1 020.066 3SCREW TE M 8X30 8.8 ISO 4014 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

61Pag.Cod. 51006027 Tilting reel support

2 020.102 1SCREW TE M 10X30 8.8 5739 ZB

3 020.115 1SCREW TE M 10X40 8.8 5737 ZB

4 020.498 2SCREW TCEI M 5X25 8.8 5931 ZB

5 020.506 1SCREW TCEI M 6X16 8.8 5931 ZB

6 021.001 4NUT E 6S M 5 5588 ZB

7 021.003 2NUT E 6S M 8 5588 ZB

8 021.112 2SELF-LOCKING NUT M10 7473 ZB

9 021.114 3SELF-LOCKING NUT M8 7473 ZB

10 021.115 1SELF-LOCKING NUT M6 7473 ZB

11 023.027 1FLAT WASHER M10=11X30X2,5 6593 ZB

12 023.030 2FLAT WASHER M10=10,5X20X2 6592 ZB

13 072.113 1RUBBER GROOVE U CORED 10 X 14

14 096.301 1DAMPER D.30 H=15 M8X20

15 50005040 1DRIVE SPRING 1,2X11,8X36,6 ZBD

16 51006210 1WELD ASSY REEL SUPPORT

17 51006216 1REEL SUPPORT BASE PLATE

18 51006218 1REEL SUPPORT BLOCK

19 51006219 1PLATE FOR REEL SUPPORT FIXING

20 61001428 3PIN DI=8,2 DE=16X24 ZB

21 61001466 1RUBBER PLUG D59



62Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006030 Brackets
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1 020.052 4SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

63Pag.Cod. 51006030 Brackets

2 020.634 1SCREW TSPEI M 4X30 10.9 5933 ZB

3 020.660 1SCREW TSPEI M 4X25 10.9 5933 ZB

4 021.099 2SELF-LOCKING NUT M 4 7473 ZB

5 021.114 4SELF-LOCKING NUT M8 7473 ZB

6 023.007 1FLAT WASHER M4=4,3X9X0,8 6592 ZB

7 076.109 1RIGHT LIGHT WITH 3 FUNC.-CABLE AND PLUG

8 076.110 1LEFT LIGHT WITH 3 FUNC.-CABLE AND PLUG

9 076.350 2CATADIOPTRIC TRIANGLE III A E3 02 55175

10 076.409 3MAGNET

11 51006140 1REAR DOOR SENSOR BRACKET RC01

12 51006142 1PLIER BRACKET RC01 RIGHT

13 51006143 1PLIER BRACKET RC01 LEFT

14 51006146 1REAR LIGHTS BRACKET RC01 RIGHT

15 51006147 1REAR LIGHTS BRACKET RC01 LEFT

16 61006358 1EMERGENCY BUTTON



64Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006017 Overcenter satellite valve
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1 020.522 4SCREW TCEI M 8X45 8.8 5931 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

65Pag.Cod. 51006017 Overcenter satellite valve

2 058.358 1NIPLES ZN 1/4"-1/4"

3 060.153 2SHAPE JOINT 3/8 MF

4 060.250 2NIPPLE FOR REDUCTION 3/8"-1/4

5 060.251 2NIPPLE FOR REDUCTION 1/2"-3/8" ZN

6 060.320 2LONG COLUMN 3/8"

7 060.410 2COPPER WASHER 3/8" GAS

8 060.415 2BONDED WASHER 1/2" GAS

9 060.420 3BONDED 1/4" WASHER

10 061.209 1JOINT + TURNING 3/8"

11 62004410 1OVERCENTER VALVE KPBR-D 130 BAR



66Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004010 Front frame
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1 020.011 14SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

67Pag.Cod. 51004010 Front frame

2 020.025 3SCREW TE M 8X50 8.8 5739 ZB

3 020.050 2SCREW TE M 8X16 8.8 5739 ZB

4 020.053 1SCREW TE M 8X30 8.8 ISO 4017 ZB

5 020.101 2SCREW TE M 10X25 8.8 5739 ZB

6 020.252 2SCREW TE M 16X30 8.8 5739 ZB

7 021.112 2SELF-LOCKING NUT M10 7473 ZB

8 021.115 2SELF-LOCKING NUT M6 7473 ZB

9 023.017 1FLAT WASHER M8=9X24X2 6593 ZB

10 023.040 2FLAT WASHER M12=13X24X2,5 6592 ZB

11 023.921 6RIVET TC UNI 9201-A M6-8

12 023.922 13RIVET TC UNI 9201-B M8-8

13 023.923 6RIVET UNI 9201-B/M5-8

14 076.444 1INDUCTIVE SENSOR M12X51 NO CONN.

15 51001257 1PUMP CONNECTION SCREW PMU

16 51001376 3WASHER D.16-58-6

17 51001645 1CROP GUARD CHAIN HOOK

18 51004110 1COMPL. ASSY MOTOREDUCTOR

19 51004111 4COMPL. ASSY FRONT MOLDED ROLLER

20 51004112 1COMPL. ASSY ENTRY ROLLER

21 51004114 1COMPL. ASSY TRANSMISSION FRONT ROLLER

22 51004115 1COMPL. ASSY TRANSMISSION UPPER ROLLER

23 51004116 1COMPL. ASSY LOWER MOLDED ROLLER

24 51004120 1COMPL. ASSY CHAIN TIGHTENER LOWER FRAME

25 51004122 2COMPL. ASSY CLEANER ROLLERS PROFILE

26 51004511 1CLUTCH LIFTERS

27 51004512 1SLIDING BLOCK REAR DOOR GUIDE

28 51004750 1WELD ASSY FRONT FRAME

29 51004820 1FULCRUM DISC REAR DOOR

30 51004821 1REAR DOOR DRIVE

31 51004822 1BRACKET REAR DOOR SENSOR

32 51004826 1SUPPORT CENTERING DISC

33 51004829 1PLATE REAR DOOR GUIDE

34 51005170 1SUPPORT BACKUP COIL



68Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004011 Rear door
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1 020.025 3SCREW TE M 8X50 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

69Pag.Cod. 51004011 Rear door

2 020.051 2SCREW TE M 8X20 8.8 5739 ZB

3 020.053 1SCREW TE M 8X30 8.8 ISO 4017 ZB

4 020.151 6SCREW TE M 12X025 8.8 5739 ZB

5 020.265 4SCREW TE M 16X50 8.8 ISO 4017 ZB

6 020.617 6SCREW TTQST M 10X25 4.6 5731 ZB

7 021.112 6SELF-LOCKING NUT M10 7473 ZB

8 021.123 4SELF-LOCKING NUT M14 7473 ZB

9 023.017 1FLAT WASHER M8=9X24X2 6593 ZB

10 023.045 4FLAT WASHER M16=17X30X3 6592 ZB

11 023.508 6WASHER NL 12 NORD-LOCK

12 023.922 12RIVET TC UNI 9201-B M8-8

13 052.431 2BUSH MU-B P17518030

14 51004113 9COMPL. ASSY REAR DOOR MOLDED ROLLER

15 51004116 1COMPL. ASSY LOWER MOLDED ROLLER

16 51004121 1COMPL. ASSY CHAIN TIGHTENER REAR DOOR

17 51004512 1SLIDING BLOCK REAR DOOR GUIDE

18 51004620 1WELD ASSY REAR DOOR

19 51004660 1WELD ASSY HINGE DX

20 51004661 1WELD ASSY HINGE SX

21 51004668 1REAR DOOR BALE COMPRESSION RIGHT

22 51004669 1REAR DOOR BALE COMPRESSION LEFT

23 51004821 1REAR DOOR DRIVE

24 51004827 1REAR DOOR TARGET

25 51004829 1PLATE REAR DOOR GUIDE



70Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004113 Rear door welded roller
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1 020.052 3SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

71Pag.Cod. 51004113 Rear door welded roller

2 020.056 3SCREW TE M 8X45 8.8 5737 ZB

3 020.252 1SCREW TE M 16X30 8.8 5739 ZB

4 020.267 1SCREW TE M 16X35 8.8 5739 ZB

5 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

6 050.097 1BEARING INA 210 MPPB (50X90X20)

7 050.510 2RING NILOS TYPE JV 6204

8 051.124 1SPHERICAL BEARING GAY 50 NPPB

9 08543032 1PUSH-IN STRAIGHT D.6 M6X1K

10 51001220 1RIGHT LOWER ROLLER SUPPORT

11 51001221 1LEFT LOWER ROLLER SUPPORT

12 51001224 2PROTECTION RING D.50-90

13 51001376 2WASHER D.16-58-6

14 51004313 1ROLLER PINION

15 51004600 1WELD ASSY MOLDED ROLLER STD

16 51004614 2WELD ASSY ROLLER PLATE



72Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004111 Front welded formed roller
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1 020.052 3SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

73Pag.Cod. 51004111 Front welded formed roller

2 020.056 3SCREW TE M 8X45 8.8 5737 ZB

3 020.267 1SCREW TE M 16X35 8.8 5739 ZB

4 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

5 050.097 1BEARING INA 210 MPPB (50X90X20)

6 050.510 2RING NILOS TYPE JV 6204

7 051.124 1SPHERICAL BEARING GAY 50 NPPB

8 08543032 1PUSH-IN STRAIGHT D.6 M6X1K

9 51001220 1RIGHT LOWER ROLLER SUPPORT

10 51001221 1LEFT LOWER ROLLER SUPPORT

11 51001224 2PROTECTION RING D.50-90

12 51001376 1WASHER D.16-58-6

13 51004313 1ROLLER PINION

14 51004600 1WELD ASSY MOLDED ROLLER STD

15 51004614 2WELD ASSY ROLLER PLATE



74Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004116 Bottom welded formed roller
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1 020.010 1SCREW TE M 6X10 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

75Pag.Cod. 51004116 Bottom welded formed roller

2 020.052 3SCREW TE M 8X25 8.8 5739 ZB

3 020.252 1SCREW TE M 16X30 8.8 5739 ZB

4 020.267 1SCREW TE M 16X35 8.8 5739 ZB

5 020.771 3SCREW TCEI M 8X60 12.9 ISO 4762

6 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

7 028.031 1SEEGER RING INT. D. 90 7437/472

8 050.097 1BEARING INA 210 MPPB (50X90X20)

9 050.510 1RING NILOS TYPE JV 6204

10 051.125 1ROLLER BEARING BS2-2210-22CS

11 08543034 1PUSH-IN A 90° D.6 M6X1K

12 51001220 1RIGHT LOWER ROLLER SUPPORT

13 51001224 1PROTECTION RING D.50-90

14 51001376 2WASHER D.16-58-6

15 51004313 1ROLLER PINION

16 51004503 1SPACER RING TRANSMISSION

17 51004504 1SUPPORT ROLLER BEARINGS

18 51004520 1RING ROLLER BEARING PROTECTION

19 51004600 1WELD ASSY MOLDED ROLLER STD

20 51004614 2WELD ASSY ROLLER PLATE



76Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004112 Enter roller

4 8 161811141217101515109 17131 163 19 2 7 6 5 



1 020.052 3SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

77Pag.Cod. 51004112 Enter roller

2 020.056 3SCREW TE M 8X45 8.8 5737 ZB

3 020.252 1SCREW TE M 16X30 8.8 5739 ZB

4 020.267 1SCREW TE M 16X35 8.8 5739 ZB

5 020.600 4SCREW TTQST M 8X20 4.6 5731 ZB

6 021.114 4SELF-LOCKING NUT M8 7473 ZB

7 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

8 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

9 050.097 1BEARING INA 210 MPPB (50X90X20)

10 050.510 2RING NILOS TYPE JV 6204

11 051.124 1SPHERICAL BEARING GAY 50 NPPB

12 08543034 1PUSH-IN A 90° D.6 M6X1K

13 51001220 1RIGHT LOWER ROLLER SUPPORT

14 51001221 1LEFT LOWER ROLLER SUPPORT

15 51001224 2PROTECTION RING D.50-90

16 51001376 2WASHER D.16-58-6

17 51001386 2WELD ASSY FRONT ROLLER SCREEN

18 51004314 1FRONT ROLLER PINION

19 51004610 1WELD ASSY FRONT ROLLER



78Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004114 Anterior transmission roller
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1 020.052 3SCREW TE M 8X25 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

79Pag.Cod. 51004114 Anterior transmission roller

2 020.147 6SCREW TE M 12X40 8.8 5737 ZB

3 020.252 1SCREW TE M 16X30 8.8 5739 ZB

4 020.267 1SCREW TE M 16X35 8.8 5739 ZB

5 020.770 3SCREW TCEI M 8X50 12.9 ISO 4762

6 023.020 3FLAT WASHER M8=8,4X16X1,6 6592 ZB

7 023.772 6TAPER WASHER EL.D. 12,2X25X3,4 ZBD

8 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

9 027.504 1GROOVE-AND-TONGUE JOINT 14X9X70 6604/A

10 050.097 1BEARING INA 210 MPPB (50X90X20)

11 050.510 2RING NILOS TYPE JV 6204

12 051.124 1SPHERICAL BEARING GAY 50 NPPB

13 08543032 1PUSH-IN STRAIGHT D.6 M6X1K

14 51001220 1RIGHT LOWER ROLLER SUPPORT

15 51001224 2PROTECTION RING D.50-90

16 51001376 2WASHER D.16-58-6

17 51004311 1RIM TRANSMISSION ROLLER Z35

18 51004312 1WELD ASSY PINION TRANSMISSION ROLLER

19 51004521 1FRONT ROLLER SUPPORT TRANSMISSION

20 51004606 1WELD ASSY TRANSMISSION MOLDED ROLLER

21 51004614 2WELD ASSY ROLLER PLATE



80Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004115 Superior transmission roller
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1 020.010 1SCREW TE M 6X10 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

81Pag.Cod. 51004115 Superior transmission roller

2 020.052 3SCREW TE M 8X25 8.8 5739 ZB

3 020.147 6SCREW TE M 12X40 8.8 5737 ZB

4 020.252 1SCREW TE M 16X30 8.8 5739 ZB

5 020.267 1SCREW TE M 16X35 8.8 5739 ZB

6 020.771 3SCREW TCEI M 8X60 12.9 ISO 4762

7 023.772 6TAPER WASHER EL.D. 12,2X25X3,4 ZBD

8 023.776 1TAPER WASHER EL. D.16,5X34X3,8 ZBD

9 027.504 1GROOVE-AND-TONGUE JOINT 14X9X70 6604/A

10 028.031 1SEEGER RING INT. D. 90 7437/472

11 050.097 1BEARING INA 210 MPPB (50X90X20)

12 050.510 1RING NILOS TYPE JV 6204

13 051.125 1ROLLER BEARING BS2-2210-22CS

14 08543034 1PUSH-IN A 90° D.6 M6X1K

15 51001220 1RIGHT LOWER ROLLER SUPPORT

16 51001224 1PROTECTION RING D.50-90

17 51001376 2WASHER D.16-58-6

18 51004311 1RIM TRANSMISSION ROLLER Z35

19 51004312 1WELD ASSY PINION TRANSMISSION ROLLER

20 51004503 1SPACER RING TRANSMISSION

21 51004504 1SUPPORT ROLLER BEARINGS

22 51004520 1RING ROLLER BEARING PROTECTION

23 51004606 1WELD ASSY TRANSMISSION MOLDED ROLLER

24 51004614 2WELD ASSY ROLLER PLATE



82Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004122 Roller cleaning rod

2 

7 

5 

3 

4 

1 1 3 6 8 



1 020.600 8SCREW TTQST M 8X20 4.6 5731 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

83Pag.Cod. 51004122 Roller cleaning rod

2 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

3 021.114 12SELF-LOCKING NUT M8 7473 ZB

4 023.020 8FLAT WASHER M8=8,4X16X1,6 6592 ZB

5 51004513 1CLEANER RUBBER ROLLERS

6 51004823 1CLEANER ROLLERS PROFILE

7 51004824 1FIXING POINT ROLLERS CLEANER RUBBER

8 51004825 2BRACKET ROLLERS CLEANER PROFILE



84Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004110 Adapter
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1 020.026 6SCREW TE M 8X55 8.8 5737 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

85Pag.Cod. 51004110 Adapter

2 020.051 4SCREW TE M 8X20 8.8 5739 ZB

3 020.101 2SCREW TE M 10X25 8.8 5739 ZB

4 020.267 6SCREW TE M 16X35 8.8 5739 ZB

5 020.521 8SCREW TCEI M8X25 8.8 ISO 4762 ZB

6 021.112 2SELF-LOCKING NUT M10 7473 ZB

7 021.114 10SELF-LOCKING NUT M8 7473 ZB

8 021.244 2LOCK RING M40X1,5 GUK

9 023.511 6WASHER NL 16 NORD -LOCK

10 023.608 4FLAT WASHER 8X23X4 D6340 ZB

11 032.412 1OVAL PROTECTION CUFF 2 WINDOWS L280

12 036.015 1COMPL. ASSY MOTOREDUCTOR T-292B

13 051.124 2SPHERICAL BEARING GAY 50 NPPB

14 51000110 1RIGHT ADAPTER PINION

15 51001221 2LEFT LOWER ROLLER SUPPORT

16 51001226 2SHAFT PROTECTION TUBE

17 51001408 2WELD ASSY REDUCTOR EXTENSION

18 51001414 2CENTRING FLANGE

19 51001664 1REDUCER LOWER FIXING PLATE

20 51004309 1PINION MOTOREDUCTOR SX Z16

21 51004730 1BRACKET REDUCTOR FIXING STD



86Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004020 Drive chains
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1 51000140 1CHAIN ISO 16 B-2 81 LINKS + JOINT

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

87Pag.Cod. 51004020 Drive chains

2 51000141 1CHAIN ISO 12 B-1 89 LINKS + JOINT

3 51000142 1CHAIN ISO 12 B-1 51 LINKS + JOINT

4 51000143 2CHAIN ISO 12 B-1 71 LINKS + JOINT

5 51004320 1CHAIN ISO 20B-1 129 LINKS + JOINT

6 51004321 1CHAIN 16B-1 167 LINKS + JOINT

7 51004322 1CHAIN 16B-1 197 LINKS + JOINT



88Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004120 Front frame chain stretcher
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1 020.053 4SCREW TE M 8X30 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

89Pag.Cod. 51004120 Front frame chain stretcher

2 020.147 1SCREW TE M 12X40 8.8 5737 ZB

3 020.153 1SCREW TE M 12X35 8.8 5739 ZB

4 020.269 2SCREW TE M 16X70 8.8 5737 ZB

5 020.520 1SCREW TCEI M 8X20 8.8 5931 ZB

6 021.005 4NUT E 6S M 12 5588 ZB

7 021.113 2SELF-LOCKING NUT M12 7473 ZB

8 021.114 3SELF-LOCKING NUT M8 7473 ZB

9 021.123 2SELF-LOCKING NUT M14 7473 ZB

10 023.020 1FLAT WASHER M8=8,4X16X1,6 6592 ZB

11 023.041 1FLAT WASHER M12=12  X36X2,5 9021 ZB

12 023.061 1FLAT WASHER 16X35X3

13 023.608 4FLAT WASHER 8X23X4 D6340 ZB

14 023.910 2RING TIPO "PS" 25X35X1 DIN988

15 023.922 1RIVET TC UNI 9201-B M8-8

16 028.105 1SEEGER RING EXT. D. 20 7435/471

17 028.108 2SEEGER RING EXT. D. 25 7435/471

18 028.110 1SEEGER RING EXT. D. 30 7435/471

19 050.002 2BEARING 6006-2RS

20 050.007 1BEARING 20X47X14 6204-2RS

21 052.430 4MU-B P252820 BUSH

22 51000125 1TIGHTENER RING 20B Z=13

23 51000126 1CHAIN TIGHTENER PINION 12B Z=13

24 51000173 1SPRING NEOPRENE DE 40DI 13.5 H 63

25 51001241 2PIN D.18-25 HOLE 12 ZB

26 51001259 1BELTS TIGHTENER PIN

27 51001376 1WASHER D.16-58-6

28 51004315 1CHAIN TIGHTENER PINION 16B Z13

29 51004325 2COMPRESSION SPRING 07X40X110

30 51004500 1PIN CHAIN TIGHTENER

31 51004501 4PLATE SPRING CHAIN TIGHTENER

32 51004502 1SLIDING BLOCK CHAIN 16B

33 51004670 1WELD ASSY MAIN CHAIN TIGHTENER

34 51004678 1WELD ASSY FRONT CHAIN TIGHTENER

35 51004688 1WELD ASSY TIE-ROD MAIN CHAIN TIGHTENER

36 51004689 1WELD ASSY TIE-ROD FRONT CHAIN TIGHTENER

37 51004696 1ANTI DERAILMENT MAIN CHAIN TIGHTENER

38 51004697 1BRACKET CHAIN VERTICAL SLIDING BLOCK



90Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004121 Rear door chain stretcher
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1 020.269 1SCREW TE M 16X70 8.8 5737 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

91Pag.Cod. 51004121 Rear door chain stretcher

2 021.005 2NUT E 6S M 12 5588 ZB

3 021.123 1SELF-LOCKING NUT M14 7473 ZB

4 023.061 1FLAT WASHER 16X35X3

5 023.070 1FLAT WASHER M18 ISO 7089 ZB

6 023.910 1RING TIPO "PS" 25X35X1 DIN988

7 028.104 1SEEGER RING EXT. D.18 7435/471

8 028.108 1SEEGER RING EXT. D. 25 7435/471

9 028.120 1SEEGER RING EXT. D. 40 7435/471

10 050.002 1BEARING 6006-2RS

11 050.132 1BEARING 6308-2RS1 "SKF"

12 052.430 2MU-B P252820 BUSH

13 51004315 1CHAIN TIGHTENER PINION 16B Z13

14 51004316 1RETURING PINION 16B Z16

15 51004325 2COMPRESSION SPRING 07X40X110

16 51004500 1PIN CHAIN TIGHTENER

17 51004501 4PLATE SPRING CHAIN TIGHTENER

18 51004680 1WELD ASSY REAR DOOR CHAIN TIGHTENER

19 51004690 1WELD ASSY TIE-ROD CHAIN TIGHTENER REAR D



92Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004013 Rear door cylinders
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1 020.007 8SCREW TE M 6X45 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

93Pag.Cod. 51004013 Rear door cylinders

2 023.300 8GROWER WASHER A M 6-D. 6,4 1751 ZBD

3 028.110 2SEEGER RING EXT. D. 30 7435/471

4 028.112 2SEEGER RING EXT. D.35 7435/471

5 028.311 2RING TYPE "PS" 35X45X1 DIN988

6 028.322 2RING TYPE "PS" 30X42X1 DIN988

7 060.199 2NIPPLE 1/4"

8 060.250 2NIPPLE FOR REDUCTION 3/8"-1/4

9 060.420 4BONDED 1/4" WASHER

10 51000188 2OVERCENTER VALVE VOSL PRESS. 100 BAR

11 51004300 2CYLINDER REAR DOOR



94Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004050 Front cover plates
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1 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

95Pag.Cod. 51004050 Front cover plates

2 020.051 20SCREW TE M 8X20 8.8 5739 ZB

3 020.169 4SCREW TE M 12X130 8.8 5737 ZB

4 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

5 020.605 8SCREW TTQST M 10X30 4.6 5731 ZB

6 021.004 4NUT E 6S M 10 5588 ZB

7 021.112 8SELF-LOCKING NUT M10 7473 ZB

8 021.113 4SELF-LOCKING NUT M12 7473 ZB

9 021.114 32SELF-LOCKING NUT M8 7473 ZB

10 021.115 2SELF-LOCKING NUT M6 7473 ZB

11 023.005 2FLAT WASHER M6=6,6X18X2 6593 ZB

12 023.017 8FLAT WASHER M8=9X24X2 6593 ZB

13 023.020 6FLAT WASHER M8=8,4X16X1,6 6592 ZB

14 023.027 8FLAT WASHER M10=11X30X2,5 6593 ZB

15 062.722 2GAS SPRING L903 CORSA=395 FORCE=650N

16 095.028 2RUBBER STOPPER D.50X30-M10X25

17 095.093 1TUBE FOR DOCUMENTS

18 51001690 2WELD ASSY LOCK HOOK

19 51001992 4WELD ASSY COVER PLATE HINGE ZB

20 51005800-51 1COMPL. ASSY THERMOFORM. COVER P. RR01 RH

21 51005801-51 1COMPL. ASSY THERMOFORM. COVER P. RR01 LF

22 51005849 2SPACER BRACKET COVER PLATE FIXING POINT

23 51005850 1BRACKET LOCK PIN RIGHT

24 51005851 1BRACKET LOCK PIN LEFT

25 51005852 1WELD ASSY COVER PLATE FIXING POINT RIGHT

26 51005853 1WELD ASSY COVER PLATE FIXING POINT LEFT

27 51005860 2SQUARE COVER PLATE FIXING POINT

28 51005862 1SUPPORT BRACKET COVER PLATE RIGHT

29 51005863 1SUPPORT BRACKET COVER PLATE LEFT

30 51005864 1CROSSBAR COVER PLATE FIXING POINT



96Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006020 Lower cover plates
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1 020.051 12SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

97Pag.Cod. 51006020 Lower cover plates

2 020.052 2SCREW TE M 8X25 8.8 5739 ZB

3 020.054 2SCREW TE M 8X35 8.8 5739 ZB

4 020.066 2SCREW TE M 8X30 8.8 ISO 4014 ZB

5 020.101 2SCREW TE M 10X25 8.8 5739 ZB

6 020.102 2SCREW TE M 10X30 8.8 5739 ZB

7 020.523 4SCREW TCEI M 8X30 8.8 5931 ZB

8 020.540 2SCREW TCEI M 10X25 8.8 ISO 4762 ZB

9 020.965 8SCREW TE M 8X20 8.8 6921 ZB

10 021.003 2NUT E 6S M 8 5588 ZB

11 021.112 6SELF-LOCKING NUT M10 7473 ZB

12 021.114 22SELF-LOCKING NUT M8 7473 ZB

13 023.017 12FLAT WASHER M8=9X24X2 6593 ZB

14 023.030 2FLAT WASHER M10=10,5X20X2 6592 ZB

15 023.922 2RIVET TC UNI 9201-B M8-8

16 096.301 2DAMPER D.30 H=15 M8X20

17 51001245 2CROP GUARD SLIDING BLOCK

18 51001680 1PICK-UP CHAIN HOOK

19 51001938 2LOWER COVER PLATE FIXING PLATE

20 51001956 1PINION COVER PLATE COVERING RIGHT

21 51001957 1PINION COVER PLATE COVERING LEFT

22 51005816 1BRACKET LOWER COVER PLATE RIGHT

23 51005817 1BRACKET LOWER COVER PLATE LEFT

24 51005865 1BRACKET SENSOR CABLE PROTECTION

25 51006021 1COMPL. ASSY CHAIN COVER PLATE

26 51006234 2LOWER COVER PLATE FIXING

27 51006250 1WELD ASSY PINION COVER PLATE RC01 RIGHT

28 51006251 1WELD ASSY PINION COVER PLATE RC01 LEFT

29 51006260 1WELD ASSY LOWER COVER PLATE RR01 RIGHT

30 51006261 1WELD ASSY LOWER COVER PLATE RR01 LEFT

31 51006272 1COVER PLATE FRONT CLOSING RC01 RIGHT

32 51006273 1COVER PLATE FRONT CLOSING RC01 LEFT



98Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004055 Top cover plate
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1 020.028 2SCREW TE M 8X12 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

99Pag.Cod. 51004055 Top cover plate

2 020.051 8SCREW TE M 8X20 8.8 5739 ZB

3 020.066 6SCREW TE M 8X30 8.8 ISO 4014 ZB

4 021.003 10NUT E 6S M 8 5588 ZB

5 021.114 10SELF-LOCKING NUT M8 7473 ZB

6 023.020 2FLAT WASHER M8=8,4X16X1,6 6592 ZB

7 095.050 1HANDLE MFB 117 M8

8 096.300 2ANTIVIBRANT D.40 H=20 + M8X32

9 51005840-51 1WELD ASSY UPPER COVER PLATE RR01

10 51005846 2HINGE UPPER COVER PLATE

11 51005847 2FULCRUM BRACKET UPPER COVER PLATE

12 53004162 2GASP SPRING

13 61001428 2PIN DI=8,2 DE=16X24 ZB



100Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006024 Rear door cover plate
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1 020.051 48SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

101Pag.Cod. 51006024 Rear door cover plate

2 020.965 2SCREW TE M 8X20 8.8 6921 ZB

3 021.114 22SELF-LOCKING NUT M8 7473 ZB

4 023.017 34FLAT WASHER M8=9X24X2 6593 ZB

5 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

6 023.922 16RIVET TC UNI 9201-B M8-8

7 029.610 8RIVET ALUMINIUM D.6X12

8 51005820 2BRACKET COVER PLATE SUPPORT

9 51005822 4BRACKET UPPER REAR DOOR COVER PLATE

10 51005823 1REAR DOOR COVER PLATE LOCK

11 51005831 1REAR DOOR COVER PLATE RR01

12 51005832 1REAR DOOR RIGHT COVER PLATE RR01

13 51005833 1REAR DOOR LEFT COVER PLATE RR01

14 51005834 1REAR DOOR RIGHT STRIP COVER PLATE

15 51005835 1REAR DOOR LEFT STRIP COVER PLATE

16 51006270 1REAR DOOR LOWER COVER PLATE

17 51006282 1REAR DOOR RUBBER FIXING RC01 RIGHT

18 51006283 1REAR DOOR RUBBER FIXING RC01 LEFT

19 51006286 2REAR DOOR RUBBER RC01



102Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006021 Chain cover plate
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1 020.051 5SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

103Pag.Cod. 51006021 Chain cover plate

2 020.965 5SCREW TE M 8X20 8.8 6921 ZB

3 021.114 4SELF-LOCKING NUT M8 7473 ZB

4 023.922 3RIVET TC UNI 9201-B M8-8

5 51005812 1BRACKET CHAIN COVER PLATE SUPPORT

6 51005813 1BRACKET LOWER  CHAIN COVER PLATE

7 51005818 1COVER PLATE UPPER CHAIN

8 51006271 1LOWER CHAIN COVER PLATE RC01



104Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006016 Hydraulic system rear door
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1 019.130 3SCREW TE M 4X12 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

105Pag.Cod. 51006016 Hydraulic system rear door

2 020.007 2SCREW TE M 6X45 8.8 5739 ZB

3 020.009 2SCREW TE M 6X12 8.8 5739 ZB

4 020.042 2SCREW TE M 6X55 8.8 5737 ZB

5 020.051 4SCREW TE M 8X20 8.8 5739 ZB

6 020.057 1SCREW TE M 8X50 8.8 5737 ZB

7 020.078 2SCREW TE M 8X80 8.8 ISO 4014 ZB

8 020.520 1SCREW TCEI M 8X20 8.8 5931 ZB

9 021.003 2NUT E 6S M 8 5588 ZB

10 021.099 3SELF-LOCKING NUT M 4 7473 ZB

11 021.114 7SELF-LOCKING NUT M8 7473 ZB

12 021.115 6SELF-LOCKING NUT M6 7473 ZB

13 025.400 1COLLAR RUBBER TUBE TIGHTENING"ABA"D.18

14 060.158 1JOINT 1-4 MFM T

15 060.170 1CONNECTOR -T-M.F.M. 3/8" ZN ART. RTMFM38

16 060.199 1NIPPLE 1/4"

17 060.200 4NIPPLE 3/8 ZN ART. A012-G06

18 060.250 3NIPPLE FOR REDUCTION 3/8"-1/4

19 060.255 1NIPPLE FOR REDUCTION 3/4"-1/2

20 060.410 6COPPER WASHER 3/8" GAS

21 060.415 1BONDED WASHER 1/2" GAS

22 060.505 1MANOMETER DN100 0-250 BAR

23 061.170 1SPIRAL FOR D50 TUBES

24 061.172 1SPIRAL FOR D20 TUBES

25 061.172 1SPIRAL FOR D20 TUBES

26 072.113 2RUBBER GROOVE U CORED 10 X 14

27 08610100 1DOUBLE ACTION CURSOR SD5

28 095.051 2COLLAR DOUBLE FOR TUBE 3/8"

29 095.064 1DOUBLE COLLAR FOR TUBE OF 1/4"

30 51000185 1HYDRAULIC REAR DOOR LOCK

31 51004137 1COMPL. ASSY MANIFOLD

32 51004400 1ENTER TUBE

33 51004401 1ENTER TUBE F

34 51004402 1LOCK - MANIFOLD TUBE

35 51004403 1REAR DOOR POSITIVE TUBE RIGHT

36 51004404 1REAR DOOR POSITIVE TUBE LEFT

37 51004405 1REAR DOOR NEGATIVE TUBE RIGHT

38 51004406 1REAR DOOR NEGATIVE TUBE LEFT

39 51004407 1CONNECTING TUBE A

40 51004408 1CONNECTING TUBE F



106Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006016 Hydraulic system rear door
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41 51004517 1MANOMETER TUBE

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

107Pag.Cod. 51006016 Hydraulic system rear door

42 51004830 1REAR DOOR TUBES BRACKET DX

43 51004832 1BRACKET REAR DOOR BLOCK

44 51004834 1BRACKET CHAMBER MANOMETER



108Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004024 Hydraulic system knives-bottom-Pick-up
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1 020.050 4SCREW TE M 8X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

109Pag.Cod. 51004024 Hydraulic system knives-bottom-Pick-up

2 020.051 2SCREW TE M 8X20 8.8 5739 ZB

3 020.052 4SCREW TE M 8X25 8.8 5739 ZB

4 020.057 3SCREW TE M 8X50 8.8 5737 ZB

5 020.082 3SCREW TTQST M 6X20 4.6 5731 ZB

6 020.101 5SCREW TE M 10X25 8.8 5739 ZB

7 021.112 1SELF-LOCKING NUT M10 7473 ZB

8 021.114 8SELF-LOCKING NUT M8 7473 ZB

9 021.115 3SELF-LOCKING NUT M6 7473 ZB

10 023.770 4TAPER WASHER EL.D.10,2X20X2,7 ZBD

11 058.400 2REDUCT NIPLES REDUCT ZN 1/2"-1/4"

12 060.158 1JOINT 1-4 MFM T

13 060.172 1FITTING A T F-M-M 3/8 GALVANIZED

14 060.199 17NIPPLE 1/4"

15 060.200 2NIPPLE 3/8 ZN ART. A012-G06

16 060.201 2NIPPLE 1/2"

17 060.260 1NIPPLE ADAPTER M18 3/8" GALVANIZED

18 060.351 2PUNCHED BOLT 3/8"

19 060.380 2FAST COUPLING MALE 1/2"

20 060.410 6COPPER WASHER 3/8" GAS

21 060.415 6BONDED WASHER 1/2" GAS

22 060.420 18BONDED 1/4" WASHER

23 060.430 1BONDED M18 WASHER

24 060.503 2CARTRIDGE FILTER IKRON1/2" 25 MICRON

25 060.601 1BATTERY V0=0,75 L P0=30 BAR

26 061.161 1PRESSURE SWITCH G1-4 NC 37 BAR FALL

27 095.023 1CAP PL.FOR CONNEC. RAP.M.-FEM.1/2"

28 095.053 1CAP PL.FOR CONNEC. RAP. M.-FEM.1/2"

29 095.064 3DOUBLE COLLAR FOR TUBE OF 1/4"

30 51000186 1HYDR. LOCK KNIVES PICK-UP BOTTOM

31 51001101 2TUBE ENTRY B

32 51001104 1POSITIVE TUBE LEFT TRAY

33 51001106 1RIGHT PICK-UP TUBE

34 51001107 1LEFT PICK-UP TUBE

35 51001109 1RIGHT CUT NEGATIVE TUBE

36 51001110 1LEFT CUT POSITIVE TUBE

37 51001111 1LEFT CUT NEGATIVE TUBE

38 51001115 1NEGATIVE TUBE LEFT TRAY

39 51001116 2TUBE FOR TRAY RIGHT

40 51001117 1TUBE CUT POSITIVE RIGHT



110Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004024 Hydraulic system knives-bottom-Pick-up

2819211621242111

27192116212421

11

31

14 22

33

14 22

34

14

22

18

20

20

14

22

321438 22

14

22

10

6 

22

14

22

22

30

14

14

142222222642

14 22

6 106 

7 

12

14

22

1 

45

15 20

37

36

41 4 29 4 

3 

8 

43

25

43

3 

13 17 23

9 5 44

14
22 20

18

14

39

426 1042

46

8 

2 
8 

B 

A 

C2+ 

C2- 

C1- 

C1+ 

T2+ T2- T1+ T1- 

PK

Pr

HYDRAULIC DIAGRAM 

35

40



41 51001118 1TUBE FOR BATTERY CUT

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

111Pag.Cod. 51004024 Hydraulic system knives-bottom-Pick-up

42 51001243 4SPACER H140 S17 M10-M8

43 51001677 2FASTENING TUBE BATTERY

44 51001681 3PLATE TUBE BARRIER

45 51002831 1BRACKET KNIFE BLOCK PICK-UP BOTTOM

46 51004836 1BRACKET FRONT TUBES FIXING



112Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004030 Lubrication system
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1 020.011 2SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

113Pag.Cod. 51004030 Lubrication system

2 020.012 5SCREW TE M 6X20 8.8 ISO 4017 ZB

3 020.020 1SCREW TE M 6X60 8.8 ISO 4014 ZB

4 020.032 3SCREW TE M 6X80 8.8 ISO 4014 ZB

5 020.040 1SCREW TE M 6X100 8.8 5737 ZB

6 020.052 4SCREW TE M 8X25 8.8 5739 ZB

7 020.082 6SCREW TTQST M 6X20 4.6 5731 ZB

8 021.114 4SELF-LOCKING NUT M8 7473 ZB

9 021.115 17SELF-LOCKING NUT M6 7473 ZB

10 023.005 9FLAT WASHER M6=6,6X18X2 6593 ZB

11 023.010 4FLAT WASHER M6=6,3X12X1,6 6592 ZB

12 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

13 025.402 3COLLAR RUBBER TUBE TIGHTENING D.14 F.6,5

14 060.338 12EXTENSION 1/8" M-F L=17

15 060.701 1TANK 4L EXIT 90° D8

16 08543046 12BRUSH D20 H50

17 08543137 1TUBE FOR LUBRICATION 4X2,5

18 08543137 1TUBE FOR LUBRICATION 4X2,5

19 08543137 1TUBE FOR LUBRICATION 4X2,5

20 08543137 1TUBE FOR LUBRICATION 4X2,5

21 08543137 1TUBE FOR LUBRICATION 4X2,5

22 08543137 1TUBE FOR LUBRICATION 4X2,5

23 08543137 1TUBE FOR LUBRICATION 4X2,5

24 08543137 1TUBE FOR LUBRICATION 4X2,5

25 08543137 1TUBE FOR LUBRICATION 4X2,5

26 08543137 1TUBE FOR LUBRICATION 4X2,5

27 08543137 1TUBE FOR LUBRICATION 4X2,5

28 08543137 1TUBE FOR LUBRICATION 4X2,5

29 08543138 1TUBE FOR LUBRICATION 8X6

30 50003250 1SHORT SPACER BRUSH

31 50003251 3LONG SPACER BRUSH

32 51000294 1SPACER D.8-16 L84

33 51002312 2BRACKET BRUSH

34 51002315 1BRACKET BRUSH PICK-UP RIGHT

35 51002316 1BRACKET BRUSHES REDUCER RIGHT

36 51002317 2BRUSH REGULATION BRACKET

37 51002318 1BRACKET BRUSH REDUCER LEFT

38 51004136 1COMPL. ASSY LUBRICATION PUMP

39 51004698 1BRACKET PUMP AZU

40 51004699 2BRACKET CHAIN BRUSHES



114Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004034 Manual front greasing right
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1 023.829 1RIVET D4X12 ALUMINIUM

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

115Pag.Cod. 51004034 Manual front greasing right

2 08543025 1TUBE-FASTENING CLAMP D=6mm

3 08543032 6PUSH-IN STRAIGHT D.6 M6X1K

4 08543136 1TUBE FOR LUBRICATION 6X3

5 08543136 1TUBE FOR LUBRICATION 6X3

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 08543136 1TUBE FOR LUBRICATION 6X3

10 51004133 1COMPL. ASSY FRONT GREASERS RIGHT
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MASCAR S.p.A.

S.N. 

Cod. 51004035 Manual front greasing left
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1 08543136 1TUBE FOR LUBRICATION 6X3

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

117Pag.Cod. 51004035 Manual front greasing left

2 08543136 1TUBE FOR LUBRICATION 6X3

3 08543136 1TUBE FOR LUBRICATION 6X3

4 08543136 1TUBE FOR LUBRICATION 6X3

5 08543136 1TUBE FOR LUBRICATION 6X3

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 51004134 1COMPL. ASSY FRONT GREASERS LEFT
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MASCAR S.p.A.

S.N. 

Cod. 51004036 Manual rear door greasing
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1 08543034 2PUSH-IN A 90° D.6 M6X1K

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

119Pag.Cod. 51004036 Manual rear door greasing

2 08543136 1TUBE FOR LUBRICATION 6X3

3 08543136 1TUBE FOR LUBRICATION 6X3

4 08543136 1TUBE FOR LUBRICATION 6X3

5 08543136 1TUBE FOR LUBRICATION 6X3

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 08543136 1TUBE FOR LUBRICATION 6X3

10 08543136 1TUBE FOR LUBRICATION 6X3

11 08543136 1TUBE FOR LUBRICATION 6X3

12 08543136 1TUBE FOR LUBRICATION 6X3

13 08543136 1TUBE FOR LUBRICATION 6X3

14 51004135 1COMPL. ASSY REAR DOOR GREASERS



120Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004031 Front automatic greasing right

4 

6 
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4 
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2 3 



1 020.492 3SCREW TCEI M 5X40 8.8 ISO 4762 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

121Pag.Cod. 51004031 Front automatic greasing right

2 023.829 1RIVET D4X12 ALUMINIUM

3 08543025 1TUBE-FASTENING CLAMP D=6mm

4 08543032 6PUSH-IN STRAIGHT D.6 M6X1K

5 08543136 1TUBE FOR LUBRICATION 6X3

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 08543136 1TUBE FOR LUBRICATION 6X3

10 08543136 1TUBE FOR LUBRICATION 6X3

11 51004130 1COMPL. ASSY GREASING DISTRIBUTOR RIGHT



122Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004032 Front automatic greasing left

4 

7 

6 

5 

1 

10

2 

3 

9 

8 



1 020.492 3SCREW TCEI M 5X40 8.8 ISO 4762 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

123Pag.Cod. 51004032 Front automatic greasing left

2 08543136 1TUBE FOR LUBRICATION 6X3

3 08543136 1TUBE FOR LUBRICATION 6X3

4 08543136 1TUBE FOR LUBRICATION 6X3

5 08543136 1TUBE FOR LUBRICATION 6X3

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 08543136 1TUBE FOR LUBRICATION 6X3

10 51004131 1COMPL. ASSY GREASING DISTRIBUTOR LEFT



124Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004033 Automatic rear door greasing

DIVIDER FIXING

1 

19 4 3 18 2 
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1 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

125Pag.Cod. 51004033 Automatic rear door greasing

2 020.492 3SCREW TCEI M 5X40 8.8 ISO 4762 ZB

3 021.100 3SELF-LOCKING NUT M5 7474 ZB

4 021.115 2SELF-LOCKING NUT M6 7473 ZB

5 08543034 2PUSH-IN A 90° D.6 M6X1K

6 08543136 1TUBE FOR LUBRICATION 6X3

7 08543136 1TUBE FOR LUBRICATION 6X3

8 08543136 1TUBE FOR LUBRICATION 6X3

9 08543136 1TUBE FOR LUBRICATION 6X3

10 08543136 1TUBE FOR LUBRICATION 6X3

11 08543136 1TUBE FOR LUBRICATION 6X3

12 08543136 1TUBE FOR LUBRICATION 6X3

13 08543136 1TUBE FOR LUBRICATION 6X3

14 08543136 1TUBE FOR LUBRICATION 6X3

15 08543136 1TUBE FOR LUBRICATION 6X3

16 08543136 1TUBE FOR LUBRICATION 6X3

17 08543136 1TUBE FOR LUBRICATION 6X3

18 51004132 1COMPL. ASSY REAR DOOR GREASING DISTRIB.

19 51004700 1BRACKET REAR DOOR DISTRIBUTOR



126Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004133 Front greasers right

7 

5 

1 

6 4 

3 2 



1 019.128 2SCREW TE M 5X40 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

127Pag.Cod. 51004133 Front greasers right

2 019.197 2SCREW TE M 5X20 8.8 5739 ZB

3 021.100 2SELF-LOCKING NUT M5 7474 ZB

4 022.001 6GREASE DEVICE M6X1 UNI 7663A

5 08543032 6PUSH-IN STRAIGHT D.6 M6X1K

6 51002336 2BLOCK M6 3 WAYS

7 51004702 1BRACKET FRONT GREASERS



128Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004134 Front greasers left

5 3 6 4 

7 2 1 



1 019.197 3SCREW TE M 5X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

129Pag.Cod. 51004134 Front greasers left

2 020.003 2SCREW TE M 5X60 8.8 5737 ZB

3 021.100 2SELF-LOCKING NUT M5 7474 ZB

4 022.001 8GREASE DEVICE M6X1 UNI 7663A

5 08543032 8PUSH-IN STRAIGHT D.6 M6X1K

6 51002336 3BLOCK M6 3 WAYS

7 51004702 1BRACKET FRONT GREASERS



130Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004135 Rear door greasers

1 6 7 5 

4 2 

8 



1 019.128 4SCREW TE M 5X40 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

131Pag.Cod. 51004135 Rear door greasers

2 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

3 021.100 4SELF-LOCKING NUT M5 7474 ZB

4 021.115 2SELF-LOCKING NUT M6 7473 ZB

5 022.001 12GREASE DEVICE M6X1 UNI 7663A

6 08543032 12PUSH-IN STRAIGHT D.6 M6X1K

7 51002336 4BLOCK M6 3 WAYS

8 51004701 1BRACKET REAR DOOR GREASERS



132Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004137 Collector
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5 
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3 

4 



1 060.199 3NIPPLE 1/4"

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

133Pag.Cod. 51004137 Collector

2 060.420 5BONDED 1/4" WASHER

3 061.162 1PRESSURE SWITCH G1-4 NC 120 BAR RISE

4 061.163 1PRESSURE SWITCH G1-4 NC 150 BAR RISE

5 51004516 1MANIFOLD 5 WAYS G1/4"



134Pag.

MASCAR S.p.A.

S.N. 

Cod. 51004136 Lubricating pump

4 

5 

3 

2 

2 1 



1 - 1

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

135Pag.Cod. 51004136 Lubricating pump

2 025.000 2BAND SERFLEX D.10-16

3 08543037 1PUSH-IN 90° 1/8" G-D8

4 08543085 12PUSH-IN 90° 1/8" K-D4

5 51001258 1TUBE PUMP CONNECTION



136Pag.

MASCAR S.p.A.

S.N. 

Cod. 51006060 Control unit M630
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1 020.011 5SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

137Pag.Cod. 51006060 Control unit M630

2 020.012 5SCREW TE M 6X20 8.8 ISO 4017 ZB

3 020.051 2SCREW TE M 8X20 8.8 5739 ZB

4 020.502 2SCREW TCEI M 6X25 8.8 5931 ZB

5 020.506 2SCREW TCEI M 6X16 8.8 5931 ZB

6 021.114 2SELF-LOCKING NUT M8 7473 ZB

7 021.115 11SELF-LOCKING NUT M6 7473 ZB

8 023.005 4FLAT WASHER M6=6,6X18X2 6593 ZB

9 025.402 3COLLAR RUBBER TUBE TIGHTENING D.14 F.6,5

10 076.550 1ECU M630

11 076.551 1SWITCH-BOARD M630

12 51002115 1POWER CABLE ECU

13 51002118 1LIGHTS CONNECTION CABLE

14 51004211 1WIRING SWITCH-BOARD M630

15 51004212 1WIRING ECU M630 CUT

16 51004215 1CABLE JUNCTION BOX RC01

17 51004216 1CABLE REAR LIGHTS RC01

18 51004220 1CABLE BINDING SIGNAL RC01

19 51004835 1BRACKET ECU M630

20 51006141 1CONNECTOR BRACKET RC01

21 51006148 1FUSE BRACKET RC01



138Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005000 Net binder
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1518

9 

12



1 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

139Pag.Cod. 51005000 Net binder

2 020.051 4SCREW TE M 8X20 8.8 5739 ZB

3 020.150 4SCREW TE M 12X20 8.8 5739 ZB

4 021.114 4SELF-LOCKING NUT M8 7473 ZB

5 021.115 2SELF-LOCKING NUT M6 7473 ZB

6 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

7 023.040 2FLAT WASHER M12=13X24X2,5 6592 ZB

8 050.007 2BEARING 20X47X14 6204-2RS

9 076.444 1INDUCTIVE SENSOR M12X51 NO CONN.

10 50005611 1WELD ASSY SPIRAL ROLLER

11 50005616 2ROLLER SUPPORT

12 50005826 1RETURNING NET ROUND BAR ZB

13 51005011 1COMPL. ASSY NET PRESS

14 51005012 1COMPL. ASSY KNIFE HOLDER AND REV COUNTER

15 51005013 1COMPL. ASSY NET RESET MECHANISM

16 51005014 1COMPL. ASSY NET ROLLER AND NET BRAKE

17 51005015 1COMPL. ASSY ELECTROMAGNETIC CLUTCH

18 51005016 1COMPL. ASSY REV COUNTER

19 51005100 1WELD ASSY NET BINDER FRAME

20 51005848 2SUPPORT BRACKET UPPER COVER PLATE



140Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005011 Screenpress roller
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1 020.012 6SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

141Pag.Cod. 51005011 Screenpress roller

2 020.051 4SCREW TE M 8X20 8.8 5739 ZB

3 020.056 2SCREW TE M 8X45 8.8 5737 ZB

4 020.100 2SCREW TE M 10X20 8.8 5739 ZB

5 020.102 2SCREW TE M 10X30 8.8 5739 ZB

6 021.114 6SELF-LOCKING NUT M8 7473 ZB

7 021.115 6SELF-LOCKING NUT M6 7473 ZB

8 023.020 2FLAT WASHER M8=8,4X16X1,6 6592 ZB

9 023.027 2FLAT WASHER M10=11X30X2,5 6593 ZB

10 050.002 2BEARING 6006-2RS

11 052.188 2BUSH MU-B P161810

12 056.100 2DRIVE SPRING (2X15X75) ZB

13 51001746 2UNGEAR FREE ROLLER ARM

14 51001755 2SPRING ROLLER PIN

15 51001756 1SHAFT FULCRUM

16 51001757 1NET FREE ROLLER

17 51001758 1SHAFT FREE ROLLER

18 51001759 2FREE ROLLER BEARING BUSH

19 51001797 2SPRING ROD SPACER

20 51001798 4SPRING ROLLER ROD COUPLING

21 51001799 2SMALL LEVER ROLLER ROD COUPLING

22 51005129 2PLATE SPRING HOOKING



142Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005012 Bladeholder and rev.counter
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1 020.004 1SCREW TE M 6X35 8.8 5737 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

143Pag.Cod. 51005012 Bladeholder and rev.counter

2 020.035 1SCREW TE N8X35 8.8 5737ZB

3 020.052 1SCREW TE M 8X25 8.8 5739 ZB

4 020.056 1SCREW TE M 8X45 8.8 5737 ZB

5 020.103 2SCREW TE M 10X35 8.8 5739 ZB

6 020.107 2SCREW TE M 10X60 8.8 ISO 4014 ZB

7 020.129 4SCREW TE M 10X35 8.8 5737 ZB

8 020.598 8SCREW TTQST M 8X35 4.6 5731 ZB

9 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

10 021.004 12NUT E 6S M 10 5588 ZB

11 021.112 2SELF-LOCKING NUT M10 7473 ZB

12 021.114 15SELF-LOCKING NUT M8 7473 ZB

13 021.115 1SELF-LOCKING NUT M6 7473 ZB

14 023.017 1FLAT WASHER M8=9X24X2 6593 ZB

15 023.020 12FLAT WASHER M8=8,4X16X1,6 6592 ZB

16 023.023 1TAPER WASHER 8.5X20X3

17 023.030 2FLAT WASHER M10=10,5X20X2 6592 ZB

18 029.610 4RIVET ALUMINIUM D.6X12

19 045.045 1NET BLADE GASKET

20 051.020 2BEARING WITH FLANGE UBPFL 204

21 052.160 1BUSH 14-16-15

22 056.206 2DRIVE SPRING 3X25X116

23 095.069 1HANDLE MPV 41X111 D25X6

24 51001739 1BLADE

25 51001772 1PIN D.6-12 L=20 ZB

26 51001776 1ROLLER CAM PIN

27 51001777 1ROLLER FOR CAM

28 51001790 1BLADE LOCKAGE

29 51001791 1BLADE PLATE

30 51001792 1MASS BEATING SHEET

31 51001793 1NET DEFLECTOR

32 51001824 1NET BEATING SHEET

33 51005110 1WELD ASSY KNIFE HOLDER

34 51005116 1NET RESET LEVER

35 51005117 1NET DEFLECTOR

36 51005118 1REV COUNTER

37 61001428 1PIN DI=8,2 DE=16X24 ZB



144Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005013 Net reset mechanism

10 1112 14151 8 
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4 139 



1 020.035 1SCREW TE N8X35 8.8 5737ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

145Pag.Cod. 51005013 Net reset mechanism

2 020.101 1SCREW TE M 10X25 8.8 5739 ZB

3 020.104 1SCREW TE M 10X40 8.8 5739 ZB

4 020.107 1SCREW TE M 10X60 8.8 ISO 4014 ZB

5 021.004 2NUT E 6S M 10 5588 ZB

6 021.112 2SELF-LOCKING NUT M10 7473 ZB

7 021.114 1SELF-LOCKING NUT M8 7473 ZB

8 023.027 3FLAT WASHER M10=11X30X2,5 6593 ZB

9 023.045 1FLAT WASHER M16=17X30X3 6592 ZB

10 028.103 1SEEGER RING EXT. D. 16 UNI7435

11 052.188 1BUSH MU-B P161810

12 51005121 1BAR NET RESET

13 51005122 1CAM NET RESET

14 51005124 1WELD ASSY CAM NET RESET SUPPORT

15 61001428 1PIN DI=8,2 DE=16X24 ZB



146Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005014 Roller and netbrake
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1 020.051 3SCREW TE M 8X20 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

147Pag.Cod. 51005014 Roller and netbrake

2 020.057 1SCREW TE M 8X50 8.8 5737 ZB

3 020.088 4SCREW TTQST M 6X16 4.6 5731 ZB

4 020.100 1SCREW TE M 10X20 8.8 5739 ZB

5 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

6 021.003 2NUT E 6S M 8 5588 ZB

7 021.114 8SELF-LOCKING NUT M8 7473 ZB

8 021.115 4SELF-LOCKING NUT M6 7473 ZB

9 022.310 1EYE OF TIE-ROD M8X60 RIGHT

10 023.005 4FLAT WASHER M6=6,6X18X2 6593 ZB

11 023.017 2FLAT WASHER M8=9X24X2 6593 ZB

12 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

13 027.103 1GROOVE-AND-TONUGE JOINT 6X6X20 6604/A

14 027.806 1GROOVE-AND TONGUE JOINT 6X4X14 7510/A

15 028.103 1SEEGER RING EXT. D. 16 UNI7435

16 028.105 1SEEGER RING EXT. D. 20 7435/471

17 050.071 1FREE WHEEL BB20-2GD1K

18 051.101 2BEARING WITH PLATE FLANGE PFL205 ZB

19 052.188 2BUSH MU-B P161810

20 50005695 1NET BRAKE SPRING ZB

21 51000226 1PIN D.8-16 L=28

22 51000355 1WASHER D.10-30-6

23 51001752 1COMPL. ASSY BRAKE PAD

24 51001781 1SCRAPER NET BLADE

25 51004507 1DISC NET BRAKE

26 51004508 1PULLEY NET ROLLER

27 51005128 1FLANGE NET ROLLER RIGHT

28 51005130 1COMPL. ASSY DRIVE RUBBED ROLLER NET

29 51005138 1WELD ASSY NET BRAKE LEVER



148Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005015 Electromagnetic clutch
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1 020.035 1SCREW TE N8X35 8.8 5737ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

149Pag.Cod. 51005015 Electromagnetic clutch

2 020.051 3SCREW TE M 8X20 8.8 5739 ZB

3 020.100 1SCREW TE M 10X20 8.8 5739 ZB

4 020.103 1SCREW TE M 10X35 8.8 5739 ZB

5 020.125 3SCREW TE M 10X30 8.8 5737 ZB

6 020.601 4SCREW TTQST M 8X25 4.6 5731 ZB

7 021.003 4NUT E 6S M 8 5588 ZB

8 021.004 2NUT E 6S M 10 5588 ZB

9 021.112 3SELF-LOCKING NUT M10 7473 ZB

10 021.114 7SELF-LOCKING NUT M8 7473 ZB

11 022.310 1EYE OF TIE-ROD M8X60 RIGHT

12 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

13 024.408 1EL. SPIR. PIN D. 8X40 6875

14 028.005 1SEEGER RING INT. D. 47 743/472

15 028.105 1SEEGER RING EXT. D. 20 7435/471

16 031.025 1V BELT 5L L=1245

17 050.007 1BEARING 20X47X14 6204-2RS

18 051.101 2BEARING WITH PLATE FLANGE PFL205 ZB

19 052.188 2BUSH MU-B P161810

20 056.206 1DRIVE SPRING 3X25X116

21 076.458 1ELECTROMAGNETIC CLUTCH I5215-116

22 51000355 1WASHER D.10-30-6

23 51004509 3PIN D10-20 L=106

24 51004510 1SHAFT ELECTROMAGNETIC CLUTCH

25 51004515 1PULLEY NET BELT TIGHTENER

26 51005146 1CLUTCH PLATE

27 51005147 1EXTERNAL CLUTCH PLATE

28 51005148 1WELD ASSY NET BELT TIGHTENER



150Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005016 Rev counter
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1 020.008 1SCREW TE M 6X30 8.8 ISO 4014 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

151Pag.Cod. 51005016 Rev counter

2 020.011 3SCREW TE M 6X16 8.8 5739 ZB

3 020.012 3SCREW TE M 6X20 8.8 ISO 4017 ZB

4 020.598 1SCREW TTQST M 8X35 4.6 5731 ZB

5 021.002 2NUT E 6S M 6 5588 ZB

6 021.115 3SELF-LOCKING NUT M6 7473 ZB

7 027.102 1GROOVE-AND-TONGUE JOINT 6X6X30 6604/A

8 028.105 2SEEGER RING EXT. D. 20 7435/471

9 028.302 2RING TYPE "PS" 20X28X1 DIN988

10 050.039 2FREE WHEEL BEARING CSK. P 20X47X14

11 050.046 2SPHERICAL ARTICULAT. JOINT D. 6 ART.KA6D

12 052.100 1BUSH 20-23-20

13 095.258 1LOCKING KNOB GB/40/FP M8

14 50005458 1PIN D.10-16 S=3

15 50005532 1REGULATION HEXAGON CORSA

16 50005643 1WELD ASSY SWINGING ARM

17 51002580 1PIN D.8-20 L=16

18 51004505 1SUPPORT REV COUNTER SHAFT

19 51004506 1REV COUNTER SHAFT

20 51005119 1SUPPORT NET REVS REGOLATION

21 51005120 1BRACKET NET REVS REGOLATION



152Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005010 Net coilbox
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1 020.009 8SCREW TE M 6X12 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

153Pag.Cod. 51005010 Net coilbox

2 020.011 2SCREW TE M 6X16 8.8 5739 ZB

3 020.051 6SCREW TE M 8X20 8.8 5739 ZB

4 020.052 8SCREW TE M 8X25 8.8 5739 ZB

5 020.066 2SCREW TE M 8X30 8.8 ISO 4014 ZB

6 020.147 2SCREW TE M 12X40 8.8 5737 ZB

7 020.148 2SCREW TE M 12X45 8.8 5737 ZB

8 020.539 2SCREW TCEI M10X20 8.8 5931 ZB

9 021.003 2NUT E 6S M 8 5588 ZB

10 021.005 8NUT E 6S M 12 5588 ZB

11 021.112 2SELF-LOCKING NUT M10 7473 ZB

12 021.114 16SELF-LOCKING NUT M8 7473 ZB

13 021.115 10SELF-LOCKING NUT M6 7473 ZB

14 023.017 2FLAT WASHER M8=9X24X2 6593 ZB

15 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

16 023.608 4FLAT WASHER 8X23X4 D6340 ZB

17 056.206 2DRIVE SPRING 3X25X116

18 095.069 1HANDLE MPV 41X111 D25X6

19 096.305 2DAMPER D.30 H=25 M8X23

20 51001796 4COIL RAMP

21 51001869 2HINGE COIL FRAME

22 51004731 1BRACKET OIL UPPER TANK

23 51004732 1BRACKET OIL LOWER TANK

24 51005154 1WELD ASSY BOX NET COILS

25 51005160 1WELD ASSY FRONT NET BRAKE

26 51005166 1COIL CONTAINMENT RIGHT

27 51005167 1COIL CONTAINMENT LEFT

28 51005168 2BRACKET FRONT NET BRAKE

29 51005172 1WELD ASSY LOADING COIL FRAME

30 61001428 2PIN DI=8,2 DE=16X24 ZB



154Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005020 Blade for net closing

3 

1 2 



1 020.011 5SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

155Pag.Cod. 51005020 Blade for net closing

2 021.115 5SELF-LOCKING NUT M6 7473 ZB

3 51005209 1BLADE FOR NET CLOSING



156Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005050 Twine binder

7 

12

6 

18

24

13

24

9 5 

8 11 3 

9 1 23

9 10 17 2 

9 20 13 1 

19

15

24

22

16

3 

4 

14

11

8 

21

10 17 20



1 020.011 5SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

157Pag.Cod. 51005050 Twine binder

2 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

3 020.051 3SCREW TE M 8X20 8.8 5739 ZB

4 020.059 2SCREW TE M 8X65 8.8 5737 ZB

5 020.088 2SCREW TTQST M 6X16 4.6 5731 ZB

6 020.101 4SCREW TE M 10X25 8.8 5739 ZB

7 021.112 4SELF-LOCKING NUT M10 7473 ZB

8 021.114 4SELF-LOCKING NUT M8 7473 ZB

9 021.115 9SELF-LOCKING NUT M6 7473 ZB

10 023.005 2FLAT WASHER M6=6,6X18X2 6593 ZB

11 023.020 4FLAT WASHER M8=8,4X16X1,6 6592 ZB

12 023.030 4FLAT WASHER M10=10,5X20X2 6592 ZB

13 028.237 7SEEGER RING EXT. D. 18 7436 (HEAVY)

14 50005410 1COMPL. ASSY TWINE BINDER CROSSBAR

15 50005411 1COMPL. ASSY TWINE BINDER FRAME

16 50005413 1COMPL. ASSY TWINE BINDER ENGINE

17 51002535 2RING TWINE TRANSMISSION

18 51005051 1COMPL. ASSY TWINES BRAKE

19 51005053 2COMPL. ASSY TWINE SENSOR

20 51005203 3BRACKET SINGLE TWINE RETURNING

21 51005204 1SHEET METAL TWINES ENTER

22 51005207 1NET TIE-ROD PROTECTION

23 51005208 2SHEET METAL TWINE CLOSING

24 54005180 7TWINE GUIDING BUSHING

25 89006025 1STICKER TWINES PASSAGE SCHEME



158Pag.

MASCAR S.p.A.

S.N. 

Cod. 50005410 Crosspiece of twine binder

30

31

15

21

25

33

32

29

22

26

24

20

19

16

14

28

4 

2 

3 

7 

5 

6 

12

8 

3 

18
15

10
15

12

129 17

15
10

15

18
12

101518

27

3 

6 

23 11

1 

13

3 

34

5 

5 

5 



1 020.009 4SCREW TE M 6X12 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

159Pag.Cod. 50005410 Crosspiece of twine binder

2 020.050 2SCREW TE M 8X16 8.8 5739 ZB

3 020.051 17SCREW TE M 8X20 8.8 5739 ZB

4 020.185 2SCREW TE M 12X90 70.9 5737 ZB

5 021.005 4NUT E 6S M 12 5588 ZB

6 021.114 13SELF-LOCKING NUT M8 7473 ZB

7 023.020 2FLAT WASHER M8=8,4X16X1,6 6592 ZB

8 027.099 1GROOVE-AND-TONGUE JOINT 6X6X10 6604/A

9 027.104 1GROOVE-AND-TONGUE JOINT 6X6X35 6604/A

10 028.001 3SEEGER RING INT. D. 42 7437/472

11 028.094 2SEEGER RING EXT. D. 5 7435/471

12 028.105 4SEEGER RING EXT. D. 20 7435/471

13 028.302 2RING TYPE "PS" 20X28X1 DIN988

14 033.211 1RING M=2.5 Z=60 ZB

15 050.001 6BEARING 6004-2RS

16 50005020 1PULLEY

17 50005022 1TOOTHED SHAFT

18 50005024 3SUPPORT

19 50005026 1MOTOR PINION ZB

20 50005028 1CONDUC. PINION ZB

21 50005054 2SPACER ZB

22 50005058 1LEFT BLADE INOX

23 50005060 1RIGHT BLADE INOX

24 50005062 2GUIDE PLATE ZB

25 50005064 1CHAIN 5/8"X3/8" 142 LINKS CLOSED

26 50005066 2PAWL

27 50005068 1WELD ASSY BINDING SUPPORT

28 50005077 2TWINE END RUN TUBE

29 50005080 2END RUN HEXAGON ZB

30 50005414 1COMPL. ASSY TROLLEY 2007 RIGHT

31 50005415 1COMPL. ASSY TROLLEY 2007 LEFT

32 50005430 1BINDING CLOSING COVER 2007

33 50005431 2COVER CONNECTION

34 89006018 2STICKER TWINES PULLEY



160Pag.

MASCAR S.p.A.

S.N. 

Cod. 50005414 Right cart

2 12 9 4 8 

6 1 

3 6 1 

5 

10

7 

11 11



1 020.013 4SCREW TE M 6X25 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

161Pag.Cod. 50005414 Right cart

2 020.082 2SCREW TTQST M 6X20 4.6 5731 ZB

3 020.678 1SCREW TSPEI M 8X16 10.9 5933 ZB

4 021.101 2SELF-LOCKING NUT M 6 7474 ZB

5 50005040 1DRIVE SPRING 1,2X11,8X36,6 ZBD

6 50005048 2SLIDING BLOCK (NYLON 66)

7 50005054 1SPACER ZB

8 50005440 1GUIDE 2007

9 50005441 1EYES HOOKING

10 50005442 1HOOK

11 50005443 2SLIDING BLOCK STOP PLATE

12 50005444 1WELD ASSY TWINE GUIDE WYE ZB



162Pag.

MASCAR S.p.A.

S.N. 

Cod. 50005415 Left Cart

1 6 

1 6 3 8 

2 129 4 

7 10 5 

11

11



1 020.013 4SCREW TE M 6X25 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

163Pag.Cod. 50005415 Left Cart

2 020.082 2SCREW TTQST M 6X20 4.6 5731 ZB

3 020.678 1SCREW TSPEI M 8X16 10.9 5933 ZB

4 021.101 2SELF-LOCKING NUT M 6 7474 ZB

5 50005040 1DRIVE SPRING 1,2X11,8X36,6 ZBD

6 50005048 2SLIDING BLOCK (NYLON 66)

7 50005054 1SPACER ZB

8 50005440 1GUIDE 2007

9 50005441 1EYES HOOKING

10 50005442 1HOOK

11 50005443 2SLIDING BLOCK STOP PLATE

12 50005444 1WELD ASSY TWINE GUIDE WYE ZB



164Pag.

MASCAR S.p.A.

S.N. 

Cod. 50005411 Twine binder frame

21 20

23

24

28

29

19

26

2712

9 

10

16

15

17

30

18
7 

5 

11
13

1 3 

5 

6 

22 3114

252 6 

3114

4 

8 



1 020.026 2SCREW TE M 8X55 8.8 5737 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

165Pag.Cod. 50005411 Twine binder frame

2 020.082 2SCREW TTQST M 6X20 4.6 5731 ZB

3 020.736 2SCREW TTQST M 6X50 4.6 5731 ZB

4 021.112 1SELF-LOCKING NUT M10 7473 ZB

5 021.114 4SELF-LOCKING NUT M8 7473 ZB

6 021.115 4SELF-LOCKING NUT M6 7473 ZB

7 022.310 2EYE OF TIE-ROD M8X60 RIGHT

8 023.030 1FLAT WASHER M10=10,5X20X2 6592 ZB

9 024.342 2ELASTIC PIN D. 6X16 6873 NE

10 024.344 2ELASTIC PIN D.6X30 6873

11 028.010 2SEEGER RING INT. D. 55 7437/472

12 028.022 2SEEGER RING INT. D. 72 7437/742

13 028.110 2SEEGER RING EXT. D. 30 7435/471

14 028.237 4SEEGER RING EXT. D. 18 7436 (HEAVY)

15 033.300 2FREE WHEEL JFI Z16-1/2"X1/8"

16 050.002 2BEARING 6006-2RS

17 056.100 2DRIVE SPRING (2X15X75) ZB

18 50005092 2BUSHING

19 50005096 2FREE WHEEL PIN ZB

20 50005100 1SPACER

21 50005110 1MOTOR SHAFT ZB

22 50005420 1BINDING SYSTEM FRAME

23 50005421 2TWINE PRESS LEVER WITH SPRING

24 50005422 2TWINE PRESS LEVER

25 50005423 1ANTI-EXIT PROFILE ZB

26 50005425 2TWINE DRIVING SMALL WHEEL 2007

27 50005426 2TWINE MOTOR SMALL WHEEL ZB

28 50005427 1BINDING FRAME PIN

29 50005428 2TWINE PRESS PIN

30 50005429 2TWINES PRESS LEVER SPACER

31 54005180 4TWINE GUIDING BUSHING



166Pag.

MASCAR S.p.A.

S.N. 

Cod. 50005413 Twine binder engine

1 6 2 4 

5 1 

3 7 



1 020.012 6SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

167Pag.Cod. 50005413 Twine binder engine

2 021.115 3SELF-LOCKING NUT M6 7473 ZB

3 024.344 2ELASTIC PIN D.6X30 6873

4 076.455 1MOTOREDUC. UNIT BONETTI 12V-180W-90RPM

5 50005082 1WELD ASSY MOTOR SUPORT ZB

6 50005088 1ELECTRIC MOTOR SLEEVE ZB

7 50005090 1JOINT ZB



168Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005051 Twine brake

3 



1 020.012 2SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

169Pag.Cod. 51005051 Twine brake

2 020.736 2SCREW TTQST M 6X50 4.6 5731 ZB

3 021.115 2SELF-LOCKING NUT M6 7473 ZB

4 028.237 2SEEGER RING EXT. D. 18 7436 (HEAVY)

5 50005178 2SPRING ZB

6 51005205 1SUPPORT TWINES BRAKE

7 51005206 1PLATE TWINES BRAKE

8 52000728 2HAND M6

9 54005180 2TWINE GUIDING BUSHING



170Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005053 Twine sensor

6 3 5 8 7 

4 3 1 

2 



1 020.012 1SCREW TE M 6X20 8.8 ISO 4017 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

171Pag.Cod. 51005053 Twine sensor

2 020.088 2SCREW TTQST M 6X16 4.6 5731 ZB

3 021.115 3SELF-LOCKING NUT M6 7473 ZB

4 076.444 1INDUCTIVE SENSOR M12X51 NO CONN.

5 50005040 1DRIVE SPRING 1,2X11,8X36,6 ZBD

6 50005456 1TWINE SENSOR STAND

7 50005457 1TWINE BEAM

8 50005458 1PIN D.10-16 S=3



172Pag.

MASCAR S.p.A.

S.N. 

Cod. 51005052 Twinebox

3 

8 

2 

3 

1 

4 

7 

1 

4 

5 2 

3 

6 



1 020.011 15SCREW TE M 6X16 8.8 5739 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

173Pag.Cod. 51005052 Twinebox

2 020.051 8SCREW TE M 8X20 8.8 5739 ZB

3 021.114 8SELF-LOCKING NUT M8 7473 ZB

4 021.115 15SELF-LOCKING NUT M6 7473 ZB

5 51004833 1BRACKET PRESSURE SWITCH MANIFOLD

6 51005200 1SHEET METAL LOWER TWINE BOX

7 51005201 5SEPARATOR TWINE BOX

8 51005202 2BRACKET BOX SUPPORT



174Pag.

MASCAR S.p.A.

S.N. 

Cod. 51001073 Bale compression ejector plates

3 

1 

3 

2 

2 

1 



1 020.631 4SCREW TSPEI M 10X25 10.9 5933 ZB

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

175Pag.Cod. 51001073 Bale compression ejector plates

2 021.112 4SELF-LOCKING NUT M10 7473 ZB

3 51001859 2BALE COMPRESSION DISC S=8



176Pag.

MASCAR S.p.A.

S.N. 

Cod. 89999070 DIAVEL 630 labels

8 

2 

INTERNO CARTER (SU CARTER PIGNONE)

INTERNO CARTER VICINO CATENA

1 

5 

2 

12

6 

6 

9 

2 

RIPETERE SUL LATO DX

RIPETERE SUL LATO DX4 

11

VICINO ZONA ESTRAZIONE COLTELLI 

10

7 

2 
2 

3 

NOTA: Attaccare etichetta passaggio spaghi
cod. 89006025 se presente il legatore a spago 



1 023.829 2RIVET D4X12 ALUMINIUM

QuantityDescriptionPos. Code

MASCAR S.p.A.

S.N. 

MASCAR S.p.A.

S.N. 

177Pag.Cod. 89999070 DIAVEL 630 labels

2 044.045 6STICKER GREASING

3 096.240 1PLASTIC COVER FOR P.F. 1 3/8"

4 10009850 4STICKER "LINKAGE POINT"

5 89001250 1HOMOLOGATION PLATE "CE" "MASCAR"

6 89003146 1STICKER "MASCAR" 578X100

7 89003250 1STICKER "MASCAR DIAVEL 630" RIGHT

8 89003251 1STICKER "MASCAR DIAVEL 630" LEFT

9 89003252 1STICKER "MASCAR" REAR DOOR

10 89006024 1STICKER NET PASSAGE

11 89006030 1STICKER "CE" KIT ROUNDBALLER

12 89006031 0,5STICKER "CE" KIT BINDING SYSTEM
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MASCAR S.p.A.

Via Roma, 82 - 36040 Grumolo delle Abbadesse (Vicenza) Italy

Tel +39 0444 380180 - Fax +39 0444 583831 - 380185

E-mail : info@mascar.it


